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Nemko Canada Inc. REPORT SUMMARY
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

Report Summary

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 15, Subpart C. Radiated tests were conducted in accordance with ANSI
C63.4-2003. Radiated emissions are made on an open area test site. A description of the test
facility is on file with the FCC.

The assessment summary is as follows:

Apparatus Assessed: ERM1

Specification: FCC Part 15 Subpart C, 15.247

Compliance Status: Complies

Exclusions: None

Non-compliances: None

Report Release History: R1: 10 dBi Omni Antenna part name was corrected

Author: Andrey Adelberg, EMC/Wireless Specialist

Note that the results contained in this report relate only to the items tested and were obtained in
the period between the date of initial receipt of samples and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025.

Nemko Canada Inc. authorizes the applicant to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of
such third parties. Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of
decisions made or actions based on this report.
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Nemko Canada Inc. SECTION 1: EQUIPMENT UNDER TEST
Report Number: 96743-1R1TRFWL
FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

Section 1: Equipment Under Test

1.1 Product Identification

The Equipment Under Test was identified as follows:

BelAir ERM1 Enhanced Radio Module

1.2 Samples Submitted for Assessment

The following samples of the apparatus have been submitted for type assessment:

Sample No. | Description Serial No. / Part No.
1 ERM1 Enhanced Radio Module K002100736
2 Host Unit: BelAir100 AABFQ7296
3 Ethernet Hub, Airlink ASW105/A4 S/N: 0526A4A20149
4 Laptop PC, Toshiba Satellite A10 (M/N:PSA10C-00REH) S/N: 63042093J

The first samples were received on:  February 4, 2008

1.3 Theory of Operation

The ERML1 is an 802.11a (OFDM) W-LAN Wireless Module designed for operation in the 5.725
—5.85 GHz band.
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Nemko Canada Inc.

FCC ID: RAR20021001

SECTION 1: EQUIPMENT UNDER TEST
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

1.4  Technical Specifications of the EUT

Frequency Band
Operation Frequency
Rated Output Power:
Channel Bandwidths:
Emission Designator
Modulation:

Antenna Data:

Antenna Connector:

NOTES:

5725 MHz - 5850 MHz

5730 MHz - 5845 MHz

23 dBm @

5MHz, 10MHz, 20MHz and 40MHz
W7D

802.11a

23dBi, Huber&Suhner, SPA5600 9 23 0 V
19dBi, MTI, MT-485001

15dBi, MAXRAD, WISP4959018MBV
15dBi, BELAIR, BX2A00002

10dBi, MAXRAD, MHO5158010NM
10dBi, MTI, MT-462008

Type-N

(1) Manufacturer’s rated power is average power measured using a wide-band power meter with a thermocouple

detector.
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Nemko Canada Inc.

FCC ID: RAR20021001

SECTION 2: TEST CONDITIONS

Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

Section 2: Test Conditions

2.1 Specifications

The apparatus was assessed against the following specifications:

FCC Part 15 Subpart C, 15.247 (FHSS System and Digitally Modulated Radiators 902-928MHz, 2400 -

2483.5 MHz, 5725-5850MHz)

2.2

No deviations were made from laboratory test procedures.

2.3 Test Environment

Deviations From Laboratory Test Procedures

All tests were performed under the following environmental conditions:

Temperature range
Humidity range
Pressure range
Power supply range

15-300C
20-75%
86 - 106 kPa

+/- 5% of rated voltages

2.4  Test Equipment
Equipment Manufacturer Model No. Asset/Serial | Next Cal.
No.
Spectrum Analyzer Rohde & Schwarz FSU46 FA001877 Jan 23/09
Spectrum Analyzer Rohde & Schwarz FSP40 FA001920 June 19/08
Attenuator Narda 768-10 9707 Cou
Attenuator Narda 768-10 9709 Cou
Notch Filter Microwave Circuits 5725-5850MHz | FA001921 cou
Multimeter Fluke 16 FA001831 Jan 14/09
Electro-Magnetic Interference Test Chamber | TDK SAC-3 FA002047 May 19/08
LISN Rohde & Schwarz ENV216 FA002023 Sept. 04/08
Receiver/Spectrum Analyzer Rohde & Schwarz ESU 26 FA002043 Dec. 07/08
50 Coax cable HUBER + SUHNER | None FA002022 Sept. 19/08
International Power Supply California Inst. 3001i FA001021 Jan. 16/09
Bilog Sunol JB3 FA002108 Jan. 21/09
Flush Mount Turntable Sunol FM2022 FA002082 NCR
Controller Sunol SC104V FA002060 NCR
Mast Sunol TLT2 FA002061 NCR
18.0 — 40.0GHz Horn Antenna EMCO 3116 FA001847 May 9/08
1 - 18 GHz Amplifier JCA JCA118-503 FA002091 Oct 2/08
18.0 — 26.0 GHz Amplifier NARDA BBS-1826N612 | FA001550 cou
26 — 40.0 GHz Amplifier NARDA DBL-2640N610 | FA001556 Ccou
Horn Antenna #2 EMCO 3115 FA000825 Jan. 15/09
Horn Antenna #4 EMCO 3115 FA001451 June 25/08
50 Coax cable HUBER + SUHNER | None FA002022 Sept. 19/08
50 Coax cable HUBER + SUHNER | None FA002015 Sept. 19/08

* COU (Calibrate on Use)
** NCR (No Calibration Required)
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Nem ko Canada Inc SECTION 2: TEST CONDITIONS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

2.5 Measurement Uncertainty

Nemko Canada measurement uncertainty has been calculated using guidance of UKAS LAB
34:2003 and T1A-603-B Nov 7, 2002. All calculations have been performed to provide a
confidence level of 95% and can be found in Nemko Canada document MU-003.

Page 7 of 109



Nemko Canada Inc. SECTION 3: OBSERVATIONS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

Section 3: Observations

3.1 Modifications Performed During Assessment

No modifications were performed during assessment.

3.2 Record Of Technical Judgements

No technical judgements were made during the assessment.

3.3 EUT Parameters Affecting Compliance

The user of the apparatus could not alter parameters that would affect compliance.

3.4 Test Deleted

No Tests were deleted from this assessment.

3.5 Additional Observations

There were no additional observations made during this assessment.
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Nem ko Canada Inc SECTION 4: RESULTS SUMMARY
Report Number: 96743-1R1TRFWL
FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

Section 4: Results Summary

This section contains the following:
FCC Part 15 Subpart C: Test Results

The column headed 'Required’ indicates whether the associated clauses were invoked for the
apparatus under test. The following abbreviations are used:

N No: not applicable / not relevant.
Y Yes: Mandatory i.e. the apparatus shall conform to these tests.

N/T Not Tested, mandatory but not assessed. (See section 3.4 Test deleted)

The results contained in this section are representative of the operation of the apparatus as
originally submitted.
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Nem ko Canada Inc SECTION 4: RESULTS SUMMARY
Report Number: 96743-1R1TRFWL
FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

4.1 FCC Part 15 Subpart C: Test Results

Part 15 Test Description Required Result
15.31(e) Variation of power supply YES PASS
15.207(a) Powerline Conducted Emissions YES PASS
15.209(a) Radiated Emissions within Restricted Bands YES PASS
15.247(a)(1) Frequency hopping systems N N/A
15.247(a)(1)(i) Frequency hopping systems operating in the 902-928 MHz band N N/A
15.247(a)(1)(ii) Frequency hopping systems operating in the 5725-5850 MHz band N N/A
15.247(a)(1)(iii) Frequency hopping systems operating in the 2400-2483.5 MHz band N N/A
15.247(a)(2) Minimum 6dB Bandwidth YES PASS

Maximum peak output power of Frequency hopping systems operating

15.247(b)(1) in the 2400-2483.5 MHz band and 5725-5850 MHz band N NIA
Maximum peak output power of Frequency hopping systems operating

15.247(0)(2) in the 902-928 MHz band N NIA
Maximum peak output power of systems using digital modulation in

15.247(b)(3) the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands YES PASS

15.247(b)(4) Maximum peak output power YES PASS
Fixed point-to-point Operation with directional antenna gains greater

15.247(c)(1) o GDdBi P P gamnsg N N/A

15.247(c)(2) Tran_smltt_ers operating in the 2400-2483.5 MHz band that emit N N/A
multiple directional beams

15.247(d) Conducted Spurious Emissions YES PASS

15.247(e) Power Spectral Density for Digitally Modulated Devices YES PASS

15.247(f) Time of Occupancy for Hybrid Systems N N/A

2.1055 Measurements required: Frequency stability N N/A
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

Appendix A: Test Results

Clause §15.207(a) AC Powerline Conducted Emissions

§15.207  Conducted limits.

a) Except as shown in paragraphs (b) and (c) of this section, for an intentional radiator that is designed to be connected to the
public utility (AC) power line, the radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in the following table, as measured using a 50uH/50
ohms line impedance stabilization network (LISN). Compliance with the provisions of this paragraph shall be based on the
measurement of the radio frequency voltage between each power line and ground at the power terminal. The lower limit applies
at the boundary between the frequency ranges.

Frequency of Conducted limit (dBuV)
Emission (MHz)  Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46

5-30 60 50

* Decreases with the logarithm of the frequency.

Test Conditions:

Sample Number: 1 Temperature (°C): 21

Date: March 17, 2008 Humidity (%0): 40

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results:  Pass (see attached plots).

Additional Observations:

Preview measurements: Final measurement:

0.15MHz to 30MHz 0.15MHz to 30MHz
Receiver settings: Receiver settings:
— Peak Detector, Max Hold and Average — Q-Peak Detector and Average
— 10kHz RBW — 10kHz RBW

— Spectral plots have been corrected for transducer factors; cable loss, LISN, and attenuator.
— No emissions within 6dB of limit were detected.
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| AC Power-line Conducted Emissions, continued

Phase Line

90:
85:
80:
75:
70:
65T
[ CISPR 22 Voltage on Mains QP Class B

60T

55T
507
457

Level in dBuV

40:
35:
30:
25T
20:
15:

150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz

Conducted Emissions on AC mains' Phase Line

CISPR 22 Voltage on Mains QP Class B.LimitLine
CISPR 22 Voltage on Mains AV Class B.LimitLine
Preview Peak Result

Preview Average Result
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| AC Power-line Conducted Emissions, continued

Neutral Line

90:
85:
80:
75:
70:
65T

60t CISPR 22 Voltage on Mains QP Class B

55T
507
457

Level in dBuV

40:
35:
30:
25T
20:
15:

150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz

Conducted Emissions on AC mains' Neutral Line
CISPR 22 Voltage on Mains QP Class B.LimitLine
CISPR 22 Voltage on Mains AV Class B.LimitLine
Preview Peak Result

Preview Average Result
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

Clause 15.209(a) Radiated Emissions within Restricted Bands

§15.209 (a) Radiated emission limits; general requirements
Except as provided elsewhere in this subpart, the emissions from an intentional radiator shall not exceed the field strength levels
specified in the following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)

0.009-0.490 2400/F (kHz) 300

0.490-1.705 24000/F (kHz) 30

1.705-30.0 30 30

30-88 100 3

88-216 150 3

216-960 200 3

Above 960 500 3

Test Conditions:

Sample Number: 1 Temperature (°C): 20°C

Date: March 5 - 12, 2008 Humidity (%0): 41 %

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa and Almonte

Test Results: Pass.

See attached tables and plots for results.
Additional Observations:

These results apply to emissions found in the restricted bands defined in FCC
Part 15 Subpart C, 15.205.

The Spectrum was searched from 30MHz to 40GHz

All measurements were performed at a distance of 3 meters.

Test receiver with 120 kHz RBW was used below 1 GHz.

Spectrum Analyzer with 1 MHz RBW / 3 MHz VBW for peak measurements and 1
MHz RBW / 10 Hz VBW (video averaging / video filtering mode) for average
measurements was used above 1GHz.
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Duty Cycle:
Channel Bandwidth: 5 MHz

Tx Off time
® RBW 50 MHz Marker 1 [T1 ]

VBW 30 MHz 19.15 dBm
Ref 40 dBm “Att 35 dB SWT 200 ps -3.194872 us
40 Offfet 20][dB Delta 2 [T1 ]
.37 dB
L 30 21.794872 us [N

-30

-40

50

-60

Center 5.789956 GHz 20 ps/

Date: 18.MAR.2008 14:24:20

Tx On time @ 6 Mbps Tx On time @ 54 Mbps
® RBW 50 MHz vetta 2 [11 ] @ RBW 50 MHz belta 2 [T1 ]

VBW 30 MHz 23.68 dB

VBW 30 MHz 0.96 dB
Ref 40 dBm Att 35 dB SWT 20 ms 12.626154 ms Ref 40 dBm Att 35 dB SWT 2 ms 1.471154 ms
40 Offget 20 (dB Marker 1 [T1 ] 40 Offget 20 (dB Markgr 1 [T1][]
40 dom 2120 den
- 846154 | 18.589744 ps
S O P NPT  I SAUR AP p
el g A A gt g
o ‘
10
0
TRG -5.2 dBm
10
20 20
60 0
Center 5.789956 GHz 2 ms/

Center 5.789956 GHz 200 ps/

Date: 18.MAR.2008 14:25:10 Date: 18.MAR.2008 14:26:04

Duty Cycle Correction (6 Mbps) = 20*logip (12.626m / 12.648m) = -0.015 dB
Duty Cycle Correction (54 Mbps) = 20*logi (1.471m / 1.493m) = -0.128 dB
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Duty Cycle:

Channel Bandwidth: 10 MHz

Tx Off time
&

Ref 40 dBm

“Att 35 dB

RBW 50 MHz
VBW 30 MHz
SWT 200 ps

Delta 2 [T1 ]
7.16 dB
11.217949 ps

40 Offfet 20][dB Marker 1 [T1]]
1P
VIE
[ LI ] [
o
TRG -5.2 dBm l
10
-20
=30
[--40.
=50
-60
Center 5.789956 GHz 20 ps/
Date: 18.MAR.2008 14:23:13

Tx On time @ 6 Mbps

® RBW 50 MHz Delta 2 [T1 ]
VBW 30 Mz 0.27 de
Ref 40 dBm Att 35 dB SWT 10 ms 6.282051 m
20 offfet 20]ds Ker 1 0111
20.62 db
_1.538462 us (M
I NI ] T TPOTH PR YAy VRO A . PP
Ll s Lt b i Uk L] L T
[Vien]
TRG 5.2 dBm
-0
-0
-s0
-60
Center 5.789956 GHz 1 ms/

Date: 18.MAR.2008 14:20:18

Tx On time @ 54 Mbps

® RBW 50 MHz Delta 2 [T1 ]
VBN 30 WHz -0.86 d8
Ref 40 dBm “Att 35 dB SWT 1 ms 746.089744 us
20 offfet 20]dB Warkqr 1 CT1[1
14.25 der
-1.538462 us (M
1 P
:
)
TRG -5.2 dB
a0
-a0
s0
-0
Center 5.789956 Ghz 100 ps/

Date: 18.MAR.2008 14:21:36

Duty Cycle Correction (6 Mbps) = 20*logy, (6.282m / 6.293m) = -0.015 dB
Duty Cycle Correction (54 Mbps) = 20*log;o (0.746m / 0.757m) = -0.130 dB
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Duty Cycle:
Channel Bandwidth: 20 MHz

Tx Off time

® RBW 50 MHz Delta 2 [T1 ]
VBW 30 MHz 2.22 dB
Ref 40 dBm “Att 35 dB SWT 200 ps 6.891026 ps

40 Offfet 20 Marker 1 [T1]]

.57 dBm

-30

-40

=50

-60

Center 5.789956 GHz 20 ps/

Date: 18.MAR.2008 14:28:46

Tx On time @ 6 Mbps

® RBW 50 MHz Delta 2 [T1 ]
VBW 30 MHz 18.24 dB
Ref 40 dBm Att 35 dB SWT 5 ms 3.147436 ms
40 Off§et 20]dB Marker 1 [T1 1
2.38 dem
- 7.852564 ps
my i b s bt i
A " )
EREE LA AR et (L] W L
A
o
TRG -5.2 dBm
10
20
-60
Center 5.789956 GHz 500 ps/

Date: 18.MAR.2008 14:28:13

Tx On time @ 54 Mbps

RBW 50 MHz
VBW 30 MHz

Marker 1 [T1 ]

Ref 40 dBm At 35 dB SWT 500 ps 160.256410
20 Offyet 20|dB Deltd 2 [T1
.72 dB
. 366.981179 ps
dBm
-60
Center 5.789956 GHz 50 ps/

Date: 18.MAR.2008 14:26:59

Duty Cycle Correction (6 Mbps) = 20*logio (3.147m/ 3.154m) = -0.019 dB
Duty Cycle Correction (54 Mbps) = 20*log; (0.367m / 0.374m) = -0.162 dB
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Duty Cycle:
Channel Bandwidth: 40 MHz

Tx Off time

® RBW 50 MHz Marker 1 [T1 ]
VBW 30 MHz 19.80 dBm

Ref 40 dBm “Att 35 dB SWT 200 ps -4.967949 us

40 Offget 20 |dB Delta 2 [T1 ]
-0.36 dB

30 4.967949 us [N

""rl‘hu‘q‘w “1'\“‘”“" i LT \lu“"‘!‘ i

+10 ’ t
° (
TRG -5.2 dBm

-10
308

[-20

Ll I i 1 f
Hv,w‘. || "‘H" A L

-30

-40

=50

-60

Center 5.789956 GHz 20 ps/

Date: 18.MAR.2008 14:29:27

Tx On time @ 6 Mbps Tx On time @ 54 Mbps

® RBW 50 MHz Delta 2 [T1 1 ® RBW 50 Mz Delta 2 [T1 ]
VW 30 WHz 2.98 a8 VBI 30 WHz 3.72 a8
Ref 40 dBm Att 35 dB SWT 2 ms 1.576583 ms Ref 40 dBm Att 35 dB SWT 250 ps 187.551282 ps
20 Offfet 20]dB Varker 1 [T1 1 20 Offfet 20|dB Varkdr T 011
~14.69 dem 14.55 dbn
. 1.762821 ps » 9.614385 ns
mED ff
o
TRG -5.2 dBm
20 20
~60 60
Center 5.789956 GHz 200 ps/ Center 5.789956 GHz 25 ps/
Date: 18.MAR.2008 14:30:09 Date: 18.MAR.2008 14:31:43

Duty Cycle Correction (6 Mbps) = 20*log;o (1.576m / 1.582m) = -0.027 dB
Duty Cycle Correction (54 Mbps) = 20*log;o (0.188m / 0.193m) = -0.227 dB
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Nemko Canada Inc.

FCCID: RA

R20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Channel Frequency Polarit Detector EFXS Total Loss ET:/Sé?n Limit Margin
(MHz2) y ( dguV) @B) | (gpya/m) | @BHVIM) | (@B)

23 dBi point-to-point antenna

5 MHz channel bandwidth
Low 11460 Vertical Peak 73.00 -1.26 71.74 74.00 2.26
Low 11460 Vertical Avg 50.25 -1.26 48.99 54.00 5.01
Mid 11580 Vertical Peak 74.09 -1.50 72.59 74.00 1.41
Mid 11580 Vertical Avg 49.76 -1.50 48.26 54.00 5.74
High 11690 Vertical Peak 69.09 -2.50 66.59 74.00 7.41
High 11690 Vertical Avg 47.76 -2.50 45.26 54.00 8.74
Low 11460 |Horizontal Peak 54.51 -1.26 53.25 74.00 20.75
Low 11460 |Horizontal Avg 37.59 -1.26 36.33 54.00 17.67
Mid 11580 |Horizontal| Peak 60.84 -1.50 59.34 74.00 14.66
Mid 11580 |Horizontal Avg 39.18 -1.50 37.68 54.00 16.32
High 11690 |Horizontal Peak 59.84 -2.50 57.34 74.00 16.66
High 11690 |Horizontal Avg 43.43 -2.50 40.93 54.00 13.07

10 MHz channel bandwidth
Low 11470 Vertical Peak 73.18 -1.26 71.92 74.00 2.08
Low 11470 Vertical Avg 50.76 -1.26 49.50 54.00 4.50
Mid 11580 Vertical Peak 72.76 -1.50 71.26 74.00 2.74
Mid 11580 Vertical Avg 52.26 -1.50 50.76 54.00 3.24
High 11680 Vertical Peak 66.76 -2.50 64.26 74.00 9.74
High 11680 Vertical Avg 49.26 -2.50 46.76 54.00 7.24
Low 11470 |Horizontal| Peak 56.34 -1.26 55.08 74.00 18.92
Low 11470 |Horizontal Avg 38.59 -1.26 37.33 54.00 16.67
Mid 11580 |Horizontal| Peak 61.34 -1.50 59.84 74.00 14.16
Mid 11580 |Horizontal Avg 41.84 -1.50 40.34 54.00 13.66
High 11680 |Horizontal| Peak 59.18 -2.50 56.68 74.00 17.32
High 11680 |Horizontal Avg 43.09 -2.50 40.59 54.00 13.41

NOTES:

1) Tested using Horn antenna above 1 GHz and Log-Periodic antenna below 1 GHz

2) Total Loss includes Antenna Factor, Cable Loss and Amplifier Gain
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FCCID: RA

R20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Channel Frequency Polarit Detector EFXS Total Loss ET:/Sé?n Limit Margin
(MHz2) y ( dguV) @B) | (gpya/m) | @BHVIM) | (@B)

23 dBi point-to-point antenna

20 MHz channel bandwidth
Low 11480 Vertical Peak 7251 -1.26 71.25 74.00 2.75
Low 11480 Vertical Avg 54.76 -1.26 53.50 54.00 0.50
Mid 11580 Vertical Peak 66.93 -1.50 65.43 74.00 8.57
Mid 11580 Vertical Avg 50.76 -1.50 49.26 54.00 4,74
High 11670 Vertical Peak 64.76 -2.50 62.26 74.00 11.74
High 11670 Vertical Avg 48.43 -2.50 45.93 54.00 8.07
Low 11480 |Horizontal Peak 60.26 -1.26 59.00 74.00 15.00
Low 11480 |Horizontal Avg 40.34 -1.26 39.08 54.00 14.92
Mid 11580 |Horizontal| Peak 55.18 -1.50 53.68 74.00 20.32
Mid 11580 |Horizontal Avg 39.34 -1.50 37.84 54.00 16.16
High 11670 |Horizontal Peak 55.59 -2.50 53.09 74.00 20.91
High 11670 |Horizontal Avg 41.34 -2.50 38.84 54.00 15.16

40 MHz channel bandwidth
Low 11500 Vertical Peak 68.09 -1.26 66.83 74.00 7.17
Low 11500 Vertical Avg 51.26 -1.26 50.00 54.00 4.00
Mid 11580 Vertical Peak 62.18 -1.50 60.68 74.00 13.32
Mid 11580 Vertical Avg 48.09 -1.50 46.59 54.00 7.41
High 11650 Vertical Peak 60.68 -2.50 58.18 74.00 15.82
High 11650 Vertical Avg 45.68 -2.50 43.18 54.00 10.82
Low 11500 |Horizontal| Peak 52.84 -1.26 51.58 74.00 22.42
Low 11500 |Horizontal Avg 39.18 -1.26 37.92 54.00 16.08
Mid 11580 |Horizontal| Peak 52.01 -1.50 50.51 74.00 23.49
Mid 11580 |Horizontal Avg 38.43 -1.50 36.93 54.00 17.07
High 11650 |Horizontal| Peak 53.26 -2.50 50.76 74.00 23.24
High 11650 |Horizontal Avg 39.26 -2.50 36.76 54.00 17.24

NOTES:

1) Tested using Horn antenna above 1 GHz and Log-Periodic antenna below 1 GHz

2) Total Loss includes Antenna Factor, Cable Loss and Amplifier Gain
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FCCID: RA

R20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Channel Frequency Polarit Detector EFXS Total Loss ET:/Sé?n Limit Margin
(MHz2) y ( dguV) @B) | (gpya/m) | @BHVIM) | (@B)

19 dBi point-to-point antenna

5 MHz channel bandwidth
Low 11460 Vertical Peak 74.93 -1.26 73.67 74.00 0.33
Low 11460 Vertical Avg 52.34 -1.26 51.08 54.00 2.92
Mid 11580 Vertical Peak 75.26 -1.50 73.76 74.00 0.24
Mid 11580 Vertical Avg 52.51 -1.50 51.01 54.00 2.99
High 11690 Vertical Peak 67.26 -2.50 64.76 74.00 9.24
High 11690 Vertical Avg 48.51 -2.50 46.01 54.00 7.99
Low 11460 |Horizontal Peak 58.34 -1.26 57.08 74.00 16.92
Low 11460 |Horizontal Avg 39.93 -1.26 38.67 54.00 15.33
Mid 11580 |Horizontal| Peak 59.09 -1.50 57.59 74.00 16.41
Mid 11580 |Horizontal Avg 41.18 -1.50 39.68 54.00 14.32
High 11690 |Horizontal Peak 64.84 -2.50 62.34 74.00 11.66
High 11690 |Horizontal Avg 45.51 -2.50 43.01 54.00 10.99

10 MHz channel bandwidth
Low 11470 Vertical Peak 74.26 -1.26 73.00 74.00 1.00
Low 11470 Vertical Avg 51.84 -1.26 50.58 54.00 3.42
Mid 11580 Vertical Peak 75.18 -1.50 73.68 74.00 0.32
Mid 11580 Vertical Avg 53.84 -1.50 52.34 54.00 1.66
High 11680 Vertical Peak 62.26 -2.50 59.76 74.00 14.24
High 11680 Vertical Avg 46.09 -2.50 43.59 54.00 10.41
Low 11470 |Horizontal| Peak 56.09 -1.26 54.83 74.00 19.17
Low 11470 |Horizontal Avg 40.09 -1.26 38.83 54.00 15.17
Mid 11580 |Horizontal| Peak 59.34 -1.50 57.84 74.00 16.16
Mid 11580 |Horizontal Avg 40.09 -1.50 38.59 54.00 15.41
High 11680 |Horizontal| Peak 59.43 -2.50 56.93 74.00 17.07
High 11680 |Horizontal Avg 42.76 -2.50 40.26 54.00 13.74

NOTES:

1) Tested using Horn antenna above 1 GHz and Log-Periodic antenna below 1 GHz

2) Total Loss includes Antenna Factor, Cable Loss and Amplifier Gain
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FCCID: RA

R20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Channel Frequency Polarit Detector EFXS Total Loss ET:/Sé?n Limit Margin
(MH2) y ( dguV) @B) | (gpya/m) | @BHVIM) | (@B)

19 dBi point-to-point antenna

20 MHz channel bandwidth
Low 11480 Vertical Peak 74.84 -1.26 73.58 74.00 0.42
Low 11480 Vertical Avg 51.26 -1.26 50.00 54.00 4.00
Mid 11580 Vertical Peak 66.34 -1.50 64.84 74.00 9.16
Mid 11580 Vertical Avg 50.93 -1.50 49.43 54.00 4.57
High 11670 Vertical Peak 59.09 -2.50 56.59 74.00 17.41
High 11670 Vertical Avg 44.34 -2.50 41.84 54.00 12.16
Low 11480 |Horizontal Peak 60.18 -1.26 58.92 74.00 15.08
Low 11480 |Horizontal Avg 41.09 -1.26 39.83 54.00 14.17
Mid 11580 |Horizontal| Peak 55.84 -1.50 54.34 74.00 19.66
Mid 11580 |Horizontal Avg 39.76 -1.50 38.26 54.00 15.74
High 11670 |Horizontal Peak 53.51 -2.50 51.01 74.00 22.99
High 11670 |Horizontal Avg 40.18 -2.50 37.68 54.00 16.32

15 dBi Sector antenna

5 MHz channel bandwidth
Low 11460 Vertical Peak 73.59 -1.26 72.33 74.00 1.67
Low 11460 Vertical Avg 51.43 -1.26 50.17 54.00 3.83
Mid 11580 Vertical Peak 69.18 -1.50 67.68 74.00 6.32
Mid 11580 Vertical Avg 47.84 -1.50 46.34 54.00 7.66
High 11690 Vertical Peak 63.43 -2.50 60.93 74.00 13.07
High 11690 Vertical Avg 43.01 -2.50 40.51 54.00 13.49
Low 11460 |Horizontal| Peak 60.84 -1.26 59.58 74.00 14.42
Low 11460 |Horizontal Avg 42.43 -1.26 41.17 54.00 12.83
Mid 11580 |Horizontal Peak 65.18 -1.50 63.68 74.00 10.32
Mid 11580 |Horizontal Avg 44.76 -1.50 43.26 54.00 10.74
High 11690 |Horizontal| Peak 61.09 -2.50 58.59 74.00 15.41
High 11690 |Horizontal Avg 42.59 -2.50 40.09 54.00 13.91

NOTES:

1) Tested using Horn antenna above 1 GHz and Log-Periodic antenna below 1 GHz

2) Same power settings as in 20 MHz were used for 40 MHz channel with 19 dBi antenna. Only worst case

results were recorded
3) Same power settings as in 5 MHz were used for 10 MHz, 20 MHz and 40 MHz channel with 15 dBi
Sector antenna. Only worst case results were recorded
4) Total Loss includes Antenna Factor, Cable Loss and Amplifier Gain
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Channel Frequency Polarit Detector EFXS Total Loss ET:/Sé?n Limit Margin
(MH2) y ( dguV) @B) | (gpya/m) | @BHVIM) | (@B)

15 dBi point-to-point antenna

5 MHz channel bandwidth
Low 11460 Vertical Peak 68.68 -1.26 67.42 74.00 6.58
Low 11460 Vertical Avg 46.34 -1.26 45.08 54.00 8.92
Mid 11580 Vertical Peak 67.18 -1.50 65.68 74.00 8.32
Mid 11580 Vertical Avg 48.59 -1.50 47.09 54.00 6.91
High 11690 Vertical Peak 65.93 -2.50 63.43 74.00 10.57
High 11690 Vertical Avg 48.26 -2.50 45.76 54.00 8.24
Low 11460 |Horizontal Peak 75.26 -1.26 74.00 74.00 0.00
Low 11460 |Horizontal Avg 49.93 -1.26 48.67 54.00 5.33
Mid 11580 |Horizontal| Peak 72.93 -1.50 71.43 74.00 2.57
Mid 11580 |Horizontal Avg 50.26 -1.50 48.76 54.00 5.24
High 11690 |Horizontal Peak 67.09 -2.50 64.59 74.00 9.41
High 11690 |Horizontal Avg 47.51 -2.50 45.01 54.00 8.99

10 dBi point-to-multipoint antenna (Maxrad)

5 MHz channel bandwidth
Low 11460 Vertical Peak 75.26 -1.26 74.00 74.00 0.00
Low 11460 Vertical Avg 47.01 -1.26 45.75 54.00 8.25
Mid 11580 Vertical Peak 64.68 -1.50 63.18 74.00 10.82
Mid 11580 Vertical Avg 40.59 -1.50 39.09 54.00 14.91
High 11690 Vertical Peak 54.51 -2.50 52.01 74.00 21.99
High 11690 Vertical Avg 37.26 -2.50 34.76 54.00 19.24
Low 11460 |Horizontal| Peak 70.26 -1.26 69.00 74.00 5.00
Low 11460 |Horizontal Avg 47.84 -1.26 46.58 54.00 7.42
Mid 11580 |Horizontal Peak 58.76 -1.50 57.26 74.00 16.74
Mid 11580 |Horizontal Avg 40.34 -1.50 38.84 54.00 15.16
High 11690 |Horizontal| Peak 56.01 -2.50 53.51 74.00 20.49
High 11690 |Horizontal Avg 40.51 -2.50 38.01 54.00 15.99

NOTES:

1) Tested using Horn antenna above 1 GHz and Log-Periodic antenna below 1 GHz

2) Same power settings as in 5 MHz were used for 10 MHz, 20 MHz and 40 MHz channel with 15 dBi

point-to-point antenna. Only worst case results were recorded
3) Same power settings as in 5 MHz were used for 10 MHz, 20 MHz and 40 MHz channel with 10 dBi
Maxrad antenna. Only worst case results were recorded
4) Total Loss includes Antenna Factor, Cable Loss and Amplifier Gain
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Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Radiated Emissions within Restricted Bands, continued

Channel Frequency Polarit Detector EFXS Total Loss ET:/Sé?n Limit Margin
(MH2) y ( dguV) @B) | (gpya/m) | @BHVIM) | (@B)

10 dBi point-to-multipoint antenna (MTI)

5 MHz channel bandwidth
Low 11460 Vertical Peak 72.34 -1.26 71.08 74.00 2.92
Low 11460 Vertical Avg 49.09 -1.26 47.83 54.00 6.17
Mid 11580 Vertical Peak 66.26 -1.50 64.76 74.00 9.24
Mid 11580 Vertical Avg 45.09 -1.50 43.59 54.00 10.41
High 11690 Vertical Peak 69.59 -2.50 67.09 74.00 6.91
High 11690 Vertical Avg 49.18 -2.50 46.68 54.00 7.32
Low 11460 |Horizontal Peak 66.68 -1.26 65.42 74.00 8.58
Low 11460 |Horizontal Avg 43.93 -1.26 42.67 54.00 11.33
Mid 11580 |Horizontal| Peak 60.43 -1.50 58.93 74.00 15.07
Mid 11580 |Horizontal Avg 42.18 -1.50 40.68 54.00 13.32
High 11690 |Horizontal Peak 61.34 -2.50 58.84 74.00 15.16
High 11690 |Horizontal Avg 43.01 -2.50 40.51 54.00 13.49

NOTES:

1) Tested using Horn antenna above 1 GHz and Log-Periodic antenna below 1 GHz

2) Same power settings as in 5 MHz were used for 10 MHz, 20 MHz and 40 MHz channel with 10 dBi MTI

antenna. Only worst case results were recorded
3) Total Loss includes Antenna Factor, Cable Loss and Amplifier Gain

Page 24 of 109



Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

Clause 15.247(a)(2) Minimum 6 dB Bandwidth

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands.

The minimum 6dB bandwidth shall be at least 500 kHz.

Test Conditions:

Sample Number: 1 Temperature (°C): 25

Date: February 12, 2008 Humidity (%0): 48

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results:

Pass

See attached table and plots.

Minimum 6 dB Bandwidth test results:

Channel Bandwidth, MHz Measured 6 dB BW, MHz Limit, kHz Margin, MHz
5 4.167 500 3.667
10 8.293 500 7.793
20 16.490 500 15.990
40 32.772 500 32.272
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| 6 dB Bandwidth, continued

Nominal TX Channel Bandwidth: 5 MHz

6dB Bandwidth
@ *RBW 100 KHz Delta 1 [TL ]
VBW 300 kHz ~1.10 dB
Ref 20 dBm Att 25 dB SWT 20 ms 4.166666667 MHz

20 Offget 20 (dB Markgr 1 [T1(]
D1 17.32 dBm 1 92 dpm

2
y T 0O
15 AM‘[{ 5.787908333 GHz
Markdr 2 [T1(]
D2 1]1.32 dB \1 17.32 dBm
MU r10 i 5790829000 GH

. | |
! | \

Center 5.79 GHz 1 MHz/ Span 10 MHz
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FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| 6 dB Bandwidth, continued

Nominal TX Channel Bandwidth: 10 MHz

6dB Bandwidth

% “RBW 100 kHz
VBW 300 kHz

Ref 20 dBm Att 25 dB SWT 20 ms

Delta 1 [T1 ]

-0.17 dB
8.293269231 MHz

20 Offset 20 |dB

Marker 1 [T1

5.785844

1
.28 dBm
038 GHz

D1 13.48 dBm

Markegr 2 [T1

|
=

.48 dBm
000 GHz

2

A4
L P AL T Y BT I N e
Gl | o F 5.78832(

D2 7.1% dBm \

T
o al
—

|
|
\

--15
—-20
25
-30
Center 5.79 GHz 1.5 MHz/ Span 15 MHz

Date: 12.FEB.2008 21:57:22

LVL

3DB
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FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| 6 dB Bandwidth, continued

Nominal TX Channel Bandwidth: 20 MHz

6dB Bandwidth

% “RBW 100 kHz
VBW 300 kHz

Delta 1 [T1 ]

0.61 dB
Ref 20 dBm Att 25 dB SWT 20 ms 16.490384615 MHz
20 Offset 20 |dB Markegr 1 [T1|]
5.74 dBm
| 15 5.781730769 GHz
2 Markegr 2 [T1|]
1 PK| D1 12.1% dBm —F 13— T5—dBm
MAXH | 10 n |n| \ " . ‘Wﬂ AWW‘- I A l 5_7837158000 GHz
D2 6[ 1 &Bm N l
| 5 L
—0- \‘
__5 J“ V
| _10 AM uﬁ
IL w
—-20
--25
-30
Center 5.79 GHz 3 MHz/ Span 30 MHz

Date: 12.FEB.2008 21:55:08

LVL

3DB
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APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| 6 dB Bandwidth, continued

Nominal TX Channel Bandwidth: 40 MHz

6dB Bandwidth

*RBW 100 kHz

Delta 1 [T1 ]

VBW 300 kHz -1.10 dB
Ref 20 dBm Att 25 dB SWT 20 ms 32.772435897 MHz
20 Offset 20 |dB Markegr 1 [T1|]
6.22 dBm
| 15 5.7735871821 GHz
2 Markegr 2 [T1(]
1 PK] D1 11.9|dBm r 11.90 dBm
wAxH I I l | 5 787450000 GHz
: A | !
| A TN TSN R
= D2} o P?fh T (AT
AR AN (S IR AT AT \l 'Vu
—O-
| _10 w
—-15
20
—-25
-30

Center 5.79 GHz

Date: 12.FEB.2008 21:52:21

5 MHz/

Span 50

MHz

LVL

3DB
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APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

Nemko Canada Inc.

FCC ID: RAR20021001

Clause 15.247(b)(3) Maximum peak output power of systems using digital modulation in the 902-
928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1 Watt. As an
alternative to a peak power measurement, compliance with the one Watt limit can be based on a measurement of the maximum
conducted output power. Maximum Conducted Output Power is defined as the total transmit power delivered to all antennas and
antenna elements averaged across all symbols in the signalling alphabet when the transmitter is operating at its maximum power
control level. Power must be summed across all antennas and antenna elements. The average must not include any time intervals
during which the transmitter is off or is transmitting at a reduced power level. If multiple modes of operation are possible (e.g.,
alternative modulation methods), the maximum conducted output power is the highest total transmit power occurring in any
mode.

Clause 15.247(b)(4) Maximum peak output power

The conducted output power limit specified in paragraph (b) of this section is based on the use of antennas with directional gains
that do not exceed 6 dBi. Except as shown in paragraph (c) of this section, if transmitting antennas of directional gain greater
than 6 dBi are used, the conducted output power from the intentional radiator shall be reduced below the stated values in
paragraphs (b)(1), (b)(2), and (b)(3) of this section, as appropriate, by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

Clause 15.247(c)(1) Fixed point-to-point operation

815.247(c)(1)(ii) Systems operating in the 5725-5850 MHz band that are used exclusively for fixed, point-to-point operations
may employ transmitting antennas with directional gain greater than 6 dBi without any corresponding reduction in transmitter
conducted output power.

Test Conditions:

Sample Number: 1 Temperature (°C): 23

Date: Mach 12, 2008 Humidity (%0): 41

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results: Pass

See attached plots and tables.

Additional Observations:

The output RF power was measured on the antenna port by means of a
spectrum analyzer and following the ‘Power Output Option 2, Method 3’
procedure from the FCC guidelines for Measurement of Digital Transmission
Systems operating under Section 15.247.

T on is 1.4 msec, therefore VBW was set to 1kHz

Transmit output power was measured while supply voltage was varied from
102 VAC to 138 VAC (85% to 115% of the nominal rated supply voltage). No
change in transmit output power was observed.
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FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

®

5 MHz

5730 MHz

33

23 dBi (Directional)

*RBW 1 MHz

“VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 25 ms
Offset 20 dB
90
80
ms —70 //, | A A \
vAXH IRy i
505w [ 2400 of 2403// \\ o
40
| 30 //
20 PS
L 10 / \ 3DB
AC
Center 5.73 GHz 1 MHz/ Span 10 MHz
Tx Channel
Bandwidth 5 MHz POWG r 57 _ 638 mW
Channel BW: 5 MHz
TX-channel: 5730 MHz
Power settings: 37
Antenna Gain: 15 dBi (Directional)
“RBW 1 MHz
*VBW 1 kHz
Ref 20 dBm “Att 10 dB SWT 25 ms
Offset 20 dB
90
L 70
1 sAld
MAXH &Y
| 50 e LVL
SwP | 2400 of| 240p
. // \\
|30
-20 PS
| 10 3DB
| I Ve
Center 5.73 GHz 1 MHz/ Span 10 MHz
Tx Channel
Bandwidth > MHz Power 105.682 mW
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Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 5 MHz
TX-channel: 5730 MHz
Power settings: 38
Antenna Gain: 19 dBi (Directional), 15 dBi (Omni)
*RBW 1 MHz
*VBW 1 kHz
Ref 20 dBm *Att 10 dB SWT 25 ms
Offset 20 dB
—90
| co
70
1 SAKE
NGl 60
50 Pt LVL
SWP | 2400 of | 240p |7 N
—40
—20 PS
| 10 ,/// 3DB
I L Jfac
Center 5.73 GHz 1 MHz/ Span 10 MHz
Tx Channel
Bandwidth 5 MHz Power 106.763 mwW
Channel BW: 5 MHz
TX-channel: 5730 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni)
*RBW 1 MHz
@ *VBW 1 kHz
Ref 20 dBm *Att 10 dB SWT 25 ms
Offset 20 dB
—90
—80 |l!
= IR IR
1 SAN
MAXH [l nss / \
L 50 LVL
e SWP | 2400 of| 240D / \
30 //
20 / PS
L 10 3DB
L | AC
Center 5.73 GHz 1 MHz/ Span 10 MHz

Tx Channel

Bandwidth 5 MHz Power 189.258 mWw
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FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

Channel BW: 5 MHz
TX-channel: 5790 MHz
Power settings: 36
Antenna Gain: 15 dBi (Omni)
@ *“RBW 1 MHz
*VBW 1 kHz
Ref 20 dBm *Att 10 dB SWT 25 ms

Offset 20 dB
—90

—80

70

NGl 60

LVL

-50
swp | 2400 of| 240p [/

—40 /
—30

—20

PS
3DB

—10

AC

I ————

Center 5.79 GHz 1 MHz/

Tx Channel

Bandwidth 5 MHz

Power

Channel BW: 5 MHz
TX-channel: 5790 MHz

Power settings: 37

Antenna Gain: 23 dBi (Directional)

® “RBW 1 MHz

*VBW 1 kHz
Ref 20 dBm

* Attt SWT 25 ms
Offset 20 dB

10 dB

Span 10 MHz

110.505 mw

—90

—80
_IF70

=y
(%]
>

*

ING] [ 60
50

=

LVL

SWP | 2400 of| 240D /

—40 /
—30

—20

—10

PS
3DB

|

AC

R —

Center 5.79 GHz 1 MHz/

Tx Channel

Bandwidth 5 MHz

Power

Span 10 MHz

128.841 mW
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FCC ID: RAR20021001

APPENDIX A: TEST RESULTS

Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

Ref 20 dBm

5 MHz

5790 MHz

39

19 dBi (Directional)

*RBW 1 MHz
*VBW 1 kHz

*Att 10 dB SWT 25 ms

—90

Offset 20 dB

—80

70

NGl 60
50

/,//' \\\\ LVL

SWP | 2400 of

240D //

—40
—30

—20

PS

—10

3DB

L lac

Center 5.79 GHz

Tx Channel
Bandwidth

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

®

Ref 20 dBm

1 MHz/ Span 10 MHz

5 MHz Power 139.525 mWw

5 MHz

5790 MHz

40

10 dBi and 15 dBi (Directional)

*RBW 1 MHz
*VBW 1 kHz

*Att 10 dB SWT 25 ms

—90

Offset 20 dB

—80
—70

ey
[
>

*

ING] 60
50

=

\\\ LVL

SWP | 2400 of
—40

240p

—30

20

—10

PS
\\\ 3DB

e

L Jac

Center 5.79 GHz

Tx Channel
Bandwidth

1 MHz/ Span 10 MHz

5 MHz Power 150.415 mWw
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FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 5 MHz
TX-channel: 5845 MHz
Power settings: 37

Antenna Gain: 15 dBi (Omni)

*RBW 1 MHz
*VBW 1 kHz

Ref 20 dBm *Att 10 dB SWT 25 ms

Offset 20 dB
—90

80

t7o

=y
(%]
>

*

ING] |60
50

=

SWP | 2400 of| 240p N

o / N

) /| N

PS
L 10 3DB

L AC

Center 5.845 GHz 1 MHz/ Span 10 MHz

Tx Channel

Bandwidth 5 MHz Power 111.337 mWw

Channel BW: 5 MHz
TX-channel: 5845 MHz
Power settings: 40
Antenna Gain: 23 dBi, 15 dBi and 19 dBi (Directional), 10 dBi (Omni)
@ R
Ref 20 dBm *Att 10 dB SWT 25 ms
Offset 20 dB

—90
80

—70

ING] 60 /;/’ ﬁ\\

—50

ey
[
>

*

=

LVL

SWP | 2400 of 2403// \\
40

—30
20 /

l 10 3DB
L [~ —————J| AC

Center 5.845 GHz 1 MHz/ Span 10 MHz

Tx Channel

Bandwidth 5 MHz Power 191.903 mw
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PJEEfT]I(() (:Eir]fi(jfi Ir](:. APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 10 MHz
TX-channel: 5735 MHz

Power settings: 35

Antenna Gain: 23 dBi (Directional)

*RBW 1 MHz
® *VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 50 ms

Offset 20 dB

—90
80

t7o

=y
(%]
>

*

ING] |60
50

=

LVL

SWP | 1200 of| 120D

—40 / \

30 / \

20 PS

L 10 3DB
/ AC

Center 5.735 GHz 2 MHz/ Span 20 MHz

Tx Channel

Bandwidth 10 MHz Power 72 _.956 mW

Channel BW: 10 MHz

TX-channel: 5735 MHz

Power settings: 37

Antenna Gain: 15 dBi (Omni)

® *RBW 1 MHz

*VBW 1 kHz

Ref 15 dBm *Att 10 dB SWT 50 ms

Offset 20 dB

—90
80

—70

)
|
\

ING] 60

=

LVL

| 50 A

SWP | 1200 of| 120p /
40 / \
30 / \
|20 PS

l 10 3DB
AC

Center 5.735 GHz 2 MHz/ Span 20 MHz

Tx Channel

Bandwidth 10 MHz Power 99.831 mW
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS

Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

10 MHz

5735 MHz

38

19 dBi (Directional)

*RBW 1 MHz

“VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 50 ms
Offset 20 dB
90
80 “"‘*"M’W\,r’“"/\ *
1o ya N
1 SARS j’
MAXH Il /
o LVL
SwP | 1200 of| 120p / \
I / \
| 30
120 / \ PS
| 10 / N 3DB
I PSS, W_M AC
Center 5.735 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 10 MHz POWG r 142 - 338 mW
Channel BW: 10 MHz
TX-channel: 5735 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni), 15 dBi (Directional)
*“RBW 1 MHz
*VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 50 ms
Offset 20 dB
90
80 e T IS
170 \
1 sAlg
60
MAXH o / \ LVL
SWP | 1200 of| 120p / \
I / \
130
20 \ PS
/| N
| 1 JAC
Center 5.735 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 10 MHz Power‘ 157 - 855 mW
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 10 MHz
TX-channel: 5790 MHz
Power settings: 36
Antenna Gain: 15 dBi (Omni)
*RBW 1 MHz
® “VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 50 ms
Offset 20 dB
90
80
1 sA e / v S """\\\
NGl 60
50 Swp [ 1200 of | 120b o
o // \\
| 30
2o / \ N
| 10 / 3DB
AC
Center 5.79 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 10 MHz Power 111 - 477 mW
Channel BW: 10 MHz
TX-channel: 5790 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)
“RBW 1 MHz
® *VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 50 ms
Offset 20 dB
90
)
1 sA R NWW\
MAXH ImlEY /
LVL
SWP | 1200 of| 120p / \
40 / \
30
20 / \ PS
10 N 30B
e ——— AC
Center 5.79 GHz 2 MHz/ Span 20 MHz

Tx Channel

Bandwidth 10 MHz Power 130.976 mw
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

®

HIE
%)
>

IAXH

Ref 20 dBm

10 MHz

5840 MHz

37

15 dBi (Omni)

*Att 10 dB

*RBW 1 MHz
*VBW 1 kHz
SWT 50 ms

t7o

Offset 20 d

—90
—80

—60
—50

SWP | 1200 of
—40

120D

—30

—20

—10

Center 5.84 GHz

Tx Channel
Bandwidth

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

®

[y
w
>

IAXH

il

10 MHz

10 MHz
5840 MHz
40

2 MHz/

Power

Span 20 MHz

117.102 mW

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

*RBW 1 MHz
*VBW 1 kHz
Ref 20 dBm *Att 10 dB SWT 50 ms
Offset 20 dB
—90
—80
70
—60
B ]
50
swp| 1200 of | 120p [/~
—40 /
—30 // \\
—20
—10
[ AD— ——
Center 5.84 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 10 MHz Power 198.295 mw

LVL

PS
3DB
AC

LVL

PS
3DB
AC
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PJEEfT]I(() (:Eir]fi(jfi Ir](:. APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 20 MHz
TX-channel: 5740 MHz
Power settings: 37
Antenna Gain: 15 dBi (Omni)
*RBW 1 MHz
® *VBW 1 kHz
Ref 15 dBm * Attt 10 dB SWT 125 ms
Offset 20 dB
—90
—80
70
1 SAN
NGl 60
LVL
—50
S 80 of 80
40 WP 480 ° ‘ /ﬁm\mﬂ\\
30
// \\ N
| 3DB
10 7 N AC
Center 5.74 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz POWG r 100 - 995 mW
Channel BW: 20 MHz
TX-channel: 5740 MHz
Power settings: 39
Antenna Gain: 23 dBi (Directional)
*RBW 1 MHz
*VBW 1 kHz
Ref 15 dBm * Att 10 dB SWT 125 ms
Offset 20 dB
—90
,80
1 s
VAXH w3y P\ A
/ \ LVL
—50
SwP| 480 of| 480 / \
J |
—30
—20 / \ PS
] \
S E—— e — AC
Center 5.74 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 20 MHz Power 170.046 mw
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 20 MHz
TX-channel: 5740 MHz
Power settings: 40

Antenna Gain:

Ref 15 dBm

*Att 10 dB

*RBW 1 MHz
*VBW 1 kHz
SWT 125 ms

10 dBi (Omni), 19 dBi and 15 dBi (Directional)

Offset 20 dB

—90

—80

.70

MAXH limslY]
50

LVL

SWP| 480 of| 480
-40

—30

—20

—10

PS
3DB

e
L

~~——1 ___ JAc

Center 5.74 GHz

Tx Channel
Bandwidth

Channel BW:
TX-channel:

Power settings: 38
Antenna Gain:

Ref 15 dBm

20 MHz

20 MHz
5790 MHz

15 dBi (Omni)

*Att 10 dB

5 MHz/

Power

*RBW 1 MHz
*VBW 1 kHz
SWT 125 ms

Span 50 MHz

180.026 mW

Offset 20 dB

—90

—80

LF70

MAXH linslY
50

LVL

SWP 480 of 480
—40

—30

20

—10

PS
3DB

AC

Center 5.79 GHz

Tx Channel
Bandwidth

20 MHz

5 MHz/

Power

Span 50 MHz

121_.705 mW
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS

Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

Ref

15 dBm

20 MHz
5790 MHz
40
10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)
VoW 1 kit
*Att 10 dB SWT 125 ms

Offset 20 dB
90
80
70
1 SAK
MAXH I REY -
50 f A
Swp | 480 of| 480 / \
| \
30
20 // \\
10 ___'___N_F/ \H_,,_ﬁ
Center 5.79 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz POWG r 139 _ 030 mW
Channel BW: 20 MHz
TX-channel: 5835 MHz
Power settings: 38
Antenna Gain: 15 dBi (Omni)
*RBW 1 MHz
*VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 125 ms
Offset 20 dB
90
80
70
1 SAl
MAXH ImlEY
| 50 Ww'*"-"'\f\\ PN SO
SWP | 480 of| 480
o ° // \\
30
20 // \\
10 M/ \h'—
Center 5.835 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 117 . 912 mW

LVL

PS
3DB
AC

LVL

PS
3DB
AC
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

“VBW 1 kHz
Ref 15 dBm “Att 10 dB SWT 125 ms
Offset 20 dB
90
80
L 70
1 sAlg
MAXH limslY]
I Vi AN —
Swp| 480 of| 480 / \
I | \
| 30
2o // \\
10 R B \‘~——-——~_____~__h
Center 5.835 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz POWG r 136 _ 906 mW
Channel BW: 40 MHz
TX-channel: 5750 MHz
Power settings: 39
Antenna Gain: 15 dBi (Omni)
“RBW 1 MHz
*VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 125 ms
Offset 20 dB
90
80
70
1 sAlS
MAXH sl
50
Swp| 480 of| 480
40
2o // \\
10
_J N

20 MHz
5835 MHz
40

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

*RBW 1 MHz

Center 5.75 GHz

Tx Channel
Bandwidth

40 MHz

5 MHz/

Power

Span 50 MHz

110.830 mW

LVL

PS
3DB
AC

LVL

PS
3DB
AC
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PJEEFT]I(() (:Eir]fi(jfi Ir](:. APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 40 MHz
TX-channel: 5750 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)
& R
Ref 15 dBm *Att 10 dB SWT 125 ms
Offset 20 dB

—90
80

.70

MAXH limslY]

LVL
50

SWP| 480 of| 480
-40

DY St i i it e N
o / \ oo

AC

Center 5.75 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 40 MHz Power 122.373 mW

Channel BW: 40 MHz

TX-channel: 5790 MHz

Power settings: 39

Antenna Gain: 15 dBi (Omni)

® *RBW 1 MHz

*VBW 1 kHz

Ref 15 dBm *Att 10 dB SWT 125 ms

Offset 20 dB

—90
80

—70

[y
[
>

*

ING] 60
50

=

LVL

SWP 480 of 480
—40

//WWV\ R
2 / \ T
,—J k AC

Center 5.79 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 40 MHz Power 115.573 mWw
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

*VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 125 ms
Offset 20 dB
—90
—80
70
1 SAN
MAXH s
—50
SWP 480 of 480
40 \ / [ N
30
20 // \\
—10
_/
Center 5.79 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 40 MHz POWG r 128 . 072 mW
Channel BW: 40 MHz
TX-channel: 5825 MHz
Power settings: 39
Antenna Gain: 15 dBi (Omni)
*RBW 1 MHz
*VBW 1 kHz
Ref 15 dBm *Att 10 dB SWT 125 ms
Offset 20 dB
—90
—80
—70
1 SAN
MAXH e
—50
SWP | 480 of| 480
—40
L 30 / \d/\\ /\#WW
20 // \\
—10
Center 5.825 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 40 MHz Power 117 . 041 mW

40 MHz
5790 MHz
40

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

*RBW 1 MHz

LVL

PS
3DB
AC

LVL

PS
3DB
AC
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PJEEFT]I(() (:Eir]fi(jfi Ir](:. APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 40 MHz
TX-channel: 5825 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)
@ R

Ref 15 dBm *Att 10 dB SWT 125 ms

Offset 20 dB

—90

—80 lﬂl
= [ 7°
MAXH Sl

LVL
50

Swp 480 of 480

—40
‘\ WW
30 / \
—20 / \ PS
—10 3DB
7 N AC
Center 5.825 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 40 MHz Power 127 .500 mW
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 5MHz

Ch Freq. |Gant Clglss!e GANT+CABLE Tg\';\?ft P1x Cond. Pty Cond.| Limit Margin | EIRP Limit Margin
# (MH2)|(dBi) (dB) (dBi)  (dBm) | (mW)  (dBm) |(dBm) (dB) | (dBm) (dBm) (dB)
146 5730 | 10 1 9 40 189.258 2277 |26.00 3.23 31.77 36.00 4.23
158 5790 | 10 1 9 40 150.415 21.77 |26.00 4.23 30.77 36.00 5.23
169 5845 | 10 1 9 40 191.903 22.83 |26.00 3.17 | 31.83 36.00 4.17
146 5730 | 15 1 14 38 106.763 20.28 |21.00 0.72 34.28 36.00 1.72
158 5790 | 15 1 14 36 110.505 20.43 |21.00 0.57 34.43 36.00 1.57
169 5845 | 15 1 14 37 111.337 20.47 |21.00 0.53 34.47 36.00 1.53
146 5730 | 19 1 18 38 106.763 20.28 |30.00 9.72 | 38.28 p-tp N/A
158 5790 | 19 1 18 39 139.525 21.45 | 30.00 8.55 39.45 p-t-p N/A
169 5845 | 19 1 18 40 191.903 22.83 |30.00 7.17 40.83 p-t-p N/A
146 5730 | 23 1 22 33 57.638 17.61 |30.00 12.39 | 39.61 p-t-p N/A
158 5790 | 23 1 22 37 128.841 21.10 |30.00 890 | 4310 p-tp NA
169 5845 | 23 1 22 40 191.903 22.83 |30.00 7.17 4483 p-t-p N/A
146 5730 | 15 1 14 37 105.682 20.24 | 30.00 9.76 34.24 p-tp N/A
158 5790 | 15 1 14 40 150.415 21.77 |30.00 8.23 35.77 p-t-p N/A
169 5845 | 15 1 14 40 191.903 2283 |30.00 7.17 | 36.83 p-t-p N/A
Maximum Conducted Py: 22.83dBm

Maximum EIRP:

34.47dBm (Gant = 15 dBi, point-to-multipoint operation)
44.83dBm (Gant = 23 dBi, point-to-point operation)
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 10MHz

Ch Freq. |Gant Clglss!e GANT+CABLE Tg\';\?ft P1x Cond. P+ Cond.| Limit Margin | EIRP Limit Margin
# (MH2)|(dBi) (dB)  (dBi)  (dBm) | (mW)  (dBm) |(dBm) (dB) | (dBm) (dBm) (dB)
147 5735 | 10 1 9 40 157.855 21.98 |26.00 4.02 30.98 36.00 5.02
158 5790 | 10 1 9 40 137.957 21.40 |26.00 4.60 30.40 36.00 5.60
168 5840 | 10 1 9 40 198.295 2297 |26.00 3.03 31.97 36.00 4.03
147 5735 | 15 1 14 37 99.831 19.99 |21.00 1.01 33.99 36.00 2.01
158 5790 | 15 1 14 36 111.477 20.47 |21.00 0.53 34.47 36.00 1.53
168 5840 | 15 1 14 37 117.102 20.69 |21.00 0.31 34.69 36.00 1.31
147 5735 | 19 1 18 38 142.338 21.53 |30.00 8.47 39.53 p-t-p N/A
158 5790 | 19 1 18 40 137.957 21.40 |30.00 8.60 | 39.40 p-t-p N/A
168 5840 | 19 1 18 40 198.295 2297 [(30.00 7.03 | 40.97 p-t-p N/A
147 5735 | 23 1 22 35 72.956 18.63 |[30.00 11.37 | 40.63 p-t-p N/A
158 5790 | 23 1 22 40 137.957 21.40 |30.00 8.60 43.40 p-t-p N/A
168 5840 | 23 1 22 40 198.295 2297 |30.00 7.03 4497 p-t-p  N/A
147 5735 | 15 1 14 40 157.855 21.98 |30.00 8.02 35.98 p-t-p N/A
158 5790 | 15 1 14 40 137.957 21.40 |30.00 8.60 35.40 p-t-p  N/A
168 5840 | 15 1 14 40 198.295 2297 |30.00 7.03 36.97 p-t-p N/A
Maximum Conducted Pry: 22.97dBm

Maximum EIRP:

34.69dBm (Gant = 15 dBi, point-to-multipoint operation)
44.97dBm (Gant = 23 dBi, point-to-point operation)
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 20MHz

Ch Freq. |Gant Clglss!e GANT+CABLE Tg\';\?ft P1x Cond. P+ Cond.| Limit Margin | EIRP Limit Margin
# (MHZ)|(dBi) (dB) (dBi) (dBm) | (mW)  (dBm) [(dBm) (dB) | (dBm) (dBm) (dB)
148 5740 | 10 1 9 40 180.026 2255 |[26.00 3.45 | 31.55 36.00 4.45
158 5790 | 10 1 9 40 139.030 21.43 |26.00 4.57 30.43 36.00 5.57
167 5835 | 10 1 9 40 136.906 21.36 |26.00 4.64 30.36 36.00 5.64
147 5735 | 15 1 14 37 100.995 20.04 |21.00 0.96 34.04 36.00 1.96
158 5790 | 15 1 14 38 121.705 20.85 |21.00 0.15 3485 36.00 1.15
168 5840 | 15 1 14 38 117.912 20.72 |21.00 0.28 34.72 36.00 1.28
148 5740 | 19 1 18 40 180.026 2255 |30.00 7.45 4055 p-t-p N/A
158 5790 | 19 1 18 40 139.030 21.43 |30.00 8.57 39.43 p-t-p  N/A
167 5835 | 19 1 18 40 136.906 21.36 |30.00 8.64 | 39.36 p-t-p N/A
148 5740 | 23 1 22 39 170.046 22.31 |30.00 7.69 4431 p-tp  N/A
158 5790 | 23 1 22 40 139.030 21.43 |30.00 8.7 43.43 p-t-p N/A
167 5835 | 23 1 22 40 136.906 21.36 |30.00 8.64 | 43.36 Pp-t-p N/A
148 5740 | 15 1 14 40 180.026 2255 |30.00 7.45 36.55 p-t-p N/A
158 5790 | 15 1 14 40 139.030 21.43 |30.00 8.57 35.43 p-t-p  N/A
167 5835 | 15 1 14 40 136.906 21.36 |30.00 8.64 35.36 p-t-p N/A

Maximum Conducted Py 22.55dBm

Maximum EIRP: 34.85dBm (Gant = 15 dBi, point-to-multipoint operation)
44.31dBm (Gant = 23 dBi, point-to-point operation)
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Maximum peak output power of systems using digital modulation, continued

Channel BW: 40MHz

Ch Freq. |Gant Clglss!e GANT+CABLE Tg\';\?ft P1x Cond. P+ Cond.| Limit Margin | EIRP Limit Margin
# (MHZ)|(dBi) (dB) (dBi) (dBm) | (mW)  (dBm) [(dBm) (dB) | (dBm) (dBm) (dB)
150 5750 | 10 1 9 40 122.373 20.88 |26.00 5.12 29.88 36.00 6.12
158 5790 | 10 1 9 40 128.072 21.07 |26.00 4.93 30.07 36.00 5.93
165 5825 | 10 1 9 40 127.500 21.06 |26.00 4.94 30.06 36.00 5.94
150 5750 | 15 1 14 39 110.830 20.45 |[21.00 055 | 34.45 36.00 1.55
158 5790 | 15 1 14 39 115.537 20.63 |21.00 0.37 34.63 36.00 1.37
165 5825 | 15 1 14 39 117.041 20.68 |21.00 0.32 34.68 36.00 1.32
150 5750 | 19 1 18 40 122.373 20.88 |30.00 9.12 38.88 p-t-p N/A
158 5790 | 19 1 18 40 128.072 21.07 |30.00 8.93 39.07 p-t-p  N/A
165 5825 | 19 1 18 40 127.500 21.06 |30.00 8.94 39.06 p-t-p N/A
150 5750 | 23 1 22 40 122.373 20.88 |30.00 9.12 4288 p-t-p N/A
158 5790 | 23 1 22 40 128.072 21.07 |30.00 8.93 43.07 p-t-p N/A
165 5825 | 23 1 22 40 127.500 21.06 |30.00 8.94 43.06 p-t-p  N/A
150 5750 | 15 1 14 40 122.373 20.88 |30.00 9.12 34.88 p-t-p N/A
158 5790 | 15 1 14 40 128.072 21.07 |30.00 8.93 35.07 p-t-p  N/A
165 5825 | 15 1 14 40 127.500 21.06 |30.00 8.94 35.06 p-t-p N/A

Maximum Conducted Pry: 21.07dBm

Maximum EIRP: 34.68dBm (Gant = 15 dBi, point-to-multipoint operation)
43.07dBm (Gant = 23 dBi, point-to-point operation)

Page 50 of 109



Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

Specification: FCC Part 15 Subpart C, 15.247

Clause 15.247(d) Conducted Spurious Emissions

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in §15.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined
in 815.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

Test Conditions:

Sample Number: 1 Temperature (°C): 20

Date: March 5 - 12, 2008 Humidity (%0): 39

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results: Pass.

See attached plots for results.

Additional Observations:

The Spectrum was searched from 30MHz to 40 GHz.

All measurements for spurious emissions were performed conducted using a

Spectrum analyzer with Peak Detector with 100kHz RBW

‘Power Output Option 2, Method 3’ procedure from the FCC guidelines for
Measurement of Digital Transmission Systems operating under Section 15.247
was used for power measurements, therefore the attenuation of 30 dB down from
the highest emission level within the authorized band was used instead of 20 dB.
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 5 MHz
Channel: 5730 MHz

*RBW 100 kHz

Delta 2 [T1 ]

VBW 300 kHz -47.99 dB
Ref 20 dBm ; “Att 20 dB SWT 4 s 5.700849359 GHz
offset 120 dB Mafker 1 [T] 1
—10 5-96—dBm
| o 5.730849359 GHz
e 10 DI FI3-18 dBm
MIE0 | -20
2 LVL
-30 a
--40 A I~ P oA
--60
| _70 3DB
Start 30 MHz 3.997 GHz/ Stop 40 GHz
“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 16.82 dBm
Ref 30 dBm “Att 20 dB SWT 20 ms 5.731282051 GHz
Offset 20 dB
| 50 1
| 10 W/t i B
o ) \
1 K AR ngwd
VIEW [--10 H#rh* AT
. My
__20 - } W
ol AR s
VMY
-40
50
| _60 3DB
Center 5.73 GHz 2 MHz/ Span 20 MHz
Date: 17.MAR.2008 16:57:02
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FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 5 MHz

Channel: 5790 MHz
*RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -53.75 dB
Ref 20 dBm , ~Att 20 dB SWT 4 s 5.764903846 GHz
Offset Y20 dB Mafker 1 [T1 1
r10 5-32—Bm
Lo 5.7949
1 P DT FI3-.47 B
VIEW Y
--30 = LVL
F-40 4 A
WYV A A A S v A v
-60
-70 3DB
Start 30 MHz 3.997 GHz/ Stop 40 GHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 16.73 dBm
Ref 30 dBm ~Att 20 dB SWT 20 ms 5.789294872 GHz
Offset 20 dB 1
r20
W(AM A
110 / \ B
rO0
LR 1o ol Wl
VIEW L ¥ r
- -20 A LVL
_ -
Aot AL
- -40
+-50
-60 3DB
Center 5.79 GHz 2 MHz/ Span 20 MHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 5 MHz
Channel: 5845 MHz

*RBW 100 kHz

Delta 2 [T1 ]

VBW 300 kHz -58.46 dB
Ref 20 dBm *Att 20 dB SWT 4 s 5.893012821 GHz
offset Y20 dB Mafker 1 [T1 ]
—10 577 dBm
L o 5.794903846 GHz
-1
1 PK| 0 D1 [13.9 dBm
MIE0 | -20
LVL
—-30
40 2 =
- WYV A A PNSW e ) NITARA =
—-60
- -70 3DB
Start 30 MHz 3.997 GHz/ Stop 40 GHz
“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 16.10 dBm
Ref 30 dBm *Att 20 dB SWT 20 ms 5.845865385 GHz
Offset 20 dB
| 50 1
| 10 . \ B
Lec | Nw”rl ‘{M
VIEW L _10 Lo KAI\ TaY A‘}..
-20 MW W’\ ' ‘
I--40
—-50
| _60 3DB
Center 5.845 GHz 2 MHz/ Span 20 MHz
Date: 17.MAR.2008 16:53:47

Page 54 of 109



Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 10 MHz
Channel: 5735 MHz

*RBW 100 kHz

Delta 2 [T1 ]

VBW 300 kHz -49.03 dB
Ref 20 dBm *Att 20 dB SWT 4 s 5.700849359 GHz
il
Offset 720 dB Marker 1 [T1 ]
10 A-03—dBm
| o 5.730849359 GHz
—-10
1 PK] D1 |14.9 dBm
MIE0 | -20
> LVL
—-30
-—40 $ N YA TS Ao aannn
Mgl WA k. ek ANAAAR AN
—-60
| _70 3DB
Start 30 MHz 3.997 GHz/ Stop 40 GHz
*“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.10 dBm
Ref 30 dBm *Att 20 dB SWT 20 ms 5.732516026 GHz
Offset 20 dB
| 50 1
10 MM»MM B
—0
1 PK
VIEW [--10 0 AAV.IJ.NA"/ \'\’W
LVL
o W o
| _30 + ol M Adbd b
e MM
v
—-50
| _60 3DB
Center 5.735 GHz 5 MHz/ Span 50 MHz
Date: 17.MAR.2008 16:47:19
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 10 MHz
Channel: 5790 MHz

Ref 20 dBm *Att 20 dB

*RBW 100 kHz
VBW 300 kHz
SWT 4 s

Delta 2 [T1 ]
-53.51 dB
5.764903846 GHz

Offset y20 dB

—10

Marker 1 [T1 ]

oBm

GHz

365

5.794903846

-0
L 10

1 PK] D1 F15.02 dBm

—-20
—-30

LVL

--40

::gamwNM~M~)~prwwwﬁJ\AIWWANnNNW\JVWMNNV

—-60

—-70

3DB

Start 30 MHz 3.997 GHz/

Stop 40 GHz

*RBW 100 kHz
VBW 300 kHz
SWT 20 ms

Ref 30 dBm *Att 20 dB

Marker 1 [T1 ]
13.98 dBm
5.789358974 GHz

Offset 20 dB
%) 1

10 [W AARAAA B

Lo
1 PK /
| _10

LVL

VIEW
WI'.LVH'AIN

A

w\»\w¢*~dk%
Nl

W\

3DB

Center 5.79 GHz 5 MHz/

Date: 17.MAR.2008 16:50:21

Span 50 MHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 10 MHz
Channel: 5840 MHz

*RBW 100 kHz

Delta 2 [T1 ]

VBW 300 kHz -58.91 dB
Ref 20 dBm , *Att 20 dB SWT 4 s 5.893012821 GHz
Offset Y20 dB Marker 1 [T1 ]
—10 A-86—dBm
| o 5.794903846 GHz
—-10
1 PK| D1 |15.17 dBm
MIE0 | -20
LVL
—-30
--40 2 oA AT A
o oy~ WWWWN«AMWW
—-60
- -70 3DB
Start 30 MHz 3.997 GHz/ Stop 40 GHz
“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 14.83 dBm
Ref 30 dBm *Att 20 dB SWT 20 ms 5.841842949 GHz
Offset 20 dB
20 1
10 adaada budnin B
o | \
1 PK /
VIEW [--10 o A ,
20 p WM "
s R
WGMWW g
—-50
| _60 3DB
Center 5.84 GHz 5 MHz/ Span 50 MHz
Date: 17.MAR.2008 16:52:13
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 20 MHz
Channel: 5740 MHz

*RBW 100 kHz

Delta 2 [T1 ]

VBW 300 kHz -50.95 dB
Ref 20 dBm *Att 20 dB SWT 4 s 5.764903846 GHz
Offset y20 dB Mafker 1 [T1 ]
—10 346—dBm
L o 5.730849359 GHz
—-10
1 PY D1 {16 ¢iBm
MIE0 | -20
LVL
—-30
40 t D TP S S LARe
e MMWW/\"V‘M
—-60
- -70 3DB
Start 30 MHz 3.997 GHz/ Stop 40 GHz
*“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 14.00 dBm
Ref 30 dBm *Att 20 dB *SWT 500 ms 5.733750000 GHz
Offset 20 dB
| >0 1
| 10 AL, A.uui B
—0
1 PK ¥ A\
| _10 A Madh,
VIEW W"
0 J My, LvL
| _30 A,wv'“/w
ppeRInLY M‘LMM
faad V
—-50
| _60 3DB
Center 5.74 GHz 10 MHz/ Span 100 MHz
Date: 17.MAR.2008 17:00:32
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 20 MHz

Channel:

1 PK
VIEW

Date:

Ref 20 dBm

5790 MHz

*RBW 100 kHz
VBW 300 kHz
*Att 20 dB SWT 4 s

Delta 2 [T1 ]
-56.35 dB
5.828958333 GHz

offset ;20 dB

Marker 1 [T1 ]

N NN T —

—10 69 —dBm

| o 5.730849359 GHz

| _10

o D1 |17.15 dBm

—-30

—-40 2 o R A
WWW"*’M

—-60
—-70

Start 30 MHz

3.997 GHz/

Stop 40 GHz

*RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
12.85 dBm

Ref 30 dBm *Att 20 dB *SWT 500 ms 5.785032051 GHz
Offset 20 dB

—20 5

| 10 AwLx.nnl AL L

) /

- -10 ot \M

L _20 A gy

Center 5.79 GHz

17.MAR.2008 17:02:08

10 MHz/

Span 100 MHz

LVL

3DB

LVL

3DB
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 20 MHz
Channel: 5835 MHz

*RBW 100 kHz
VBW 300 kHz

Ref 20 dBm *Att 20 dB SWT 4 s

Marker 1 [T1 ]
10.69 dBm
5.794903846 GHz

Offset 120 d
10

-0
L 10

D1 |r17.13 dBm

MIE0 | -20
--30

LVL

A

--40 N/

e tspyart Uit A A AN b A MAAAAANAAY pAasta AN

—-60
—-70

3DB

Start 30 MHz 3.997 GHz/

Stop 40 GHz

*RBW 100 kHz
VBW 300 kHz
*SWT 500 ms

Ref 30 dBm *Att 20 dB

Marker 1 [T1 ]
12.87 dBm
5.828750000 GHz

Offset 20 dB
—20

E
LXAJIA | WNWH|

—10 r
—0

1 PK M’/

VIEW [-10

LVL

3DB

Center 5.835 GHz 10 MHz/

Date: 17.MAR.2008 17:03:31

Span 100 MHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 40 MHz

Channel: 5750 MHz
*RBW 100 kHz
VBW 300 kHz
Ref 20 dBm *Att 20 dB SWT 4 s

Marker 1 [T1 ]
11.49 dBm
5.730849359 GHz

offset 120 dB
-10

-0
L 10

D1 }-18.08 dBm

—-20

—-30

LVL

--40

Py

NANAAN

rdéOMAﬁ’w

—-60

—-70

3DB

Start 30 MHz 3.997 GHz/

Stop 40 GHz

*RBW 100 kHz
VBW 300 kHz
*SWT 1 s

Ref 30 dBm *Att 20 dB

Marker 1 [T1 ]
11.92 dBm
5.740064103 GHz

Offset 20 dB

—20

T
|IY1|I | At

—10

Lo
1 PK ) k
L -10

VIEW 74
T \V\&Mu )

LVL

'\INW‘

L

Mm.h .

3DB

Center 5.75 GHz 20 MHz/

Date: 17.MAR.2008 17:08:13

Span 200 MHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 40 MHz

Channel: 5790 MHz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 11.21 dBm
Ref 20 dBm “Att 20 dB SWT 4 s 5.730849359 GHz
offset 120 dB
10
o
e [ O
D1 }17.61 dBm
MIE0 | -20
LVL
I--30
__40 Vl“ 3 "A
At AT gAY AT TV
Lsig typt A WWWMWWWUWW
I -60
- -70 3DB
Start 30 MHz 3.997 GHz/ Stop 40 GHz

*RBW 100 kHz
VBW 300 kHz
Ref 30 dBm *Att 20 dB FSWT 1 s

Marker 1 [T1 ]
12.31 dBm
5.780064103 GHz

Offset 20 dB
—20

P

VIEW [-10 / AV

L _20 AU‘W \’V\Mu LvL
B Y

| 2o o \

| _40 ,.JKM A~

WWMUW MMW“\MW

—-50

| _60 3DB

Center 5.79 GHz 20 MHz/ Span 200 MHz

Date: 17.MAR.2008 17:06:52

Page 62 of 109



Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

30dBc Limit Check
Channel BW: 40 MHz
Channel: 5825 MHz

*RBW 100 kHz
VBW 300 kHz
SWT 4 s

Ref 20 dBm *Att 20 dB

Marker 1 [T1 ]
12.32 dBm
5.794903846 GHz

L

Offset 20 d

—10

-0
L 10

D1 |17.39 dBm

—-20

—-30

LVL

--40

PRWT ==t

ot

—-60

—-70

3DB

Start 30 MHz 3.997 GHz/

Stop 40 GHz

*RBW 100 kHz
VBW 300 kHz
*SWT 1 s

Ref 30 dBm *Att 20 dB

Marker 1 [T1 ]
12.61 dBm
5.815064103 GHz

Offset 20 d

—20

T
L 10 |IY||I

—0
1 PK

) \

—-10

VIEW 7

LVL

am

) WmAJ”VMwN

PSSl WY S e

3DB

Center 5.825 GHz 20 MHz/

Date: 17.MAR.2008 17:05:40

Span 200 MHz
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW: 5 MHz

TX-channel: 5730 MHz
Power settings: 33
Antenna Gain: 23 dBi (Directional)
@ Rronirelviaian ot
Ref 20 dBm Att 30 dB SWT 20 ms 6.080000000 MHz
20 OffFet 20|dB ‘ﬂarkcﬁ 1T

53 dBm

P A

10
J \
MAXH| o
-10- q
2 L\\f\'\,\u
[FRYPUR RIS DY VAT

-40

-50.

1--60:

F-70.

-80

Center 5.725 GHz 2 MHz/ Span 20 MHz

Date: 14.MAR.2008 13:23:51

Channel BW: 5 MHz

TX-channel: 5730 MHz
Power settings: 37
Antenna Gain: 15 dBi (Directional)
® RBW 100 kHz Delta 2 [T1 ]
20 Offpet 20|dB xwarkérri [r1 —

15112 dBm
10 (‘N \J 5| 732360p00 Gz (BN
o

| s

-20.

-50-

-60

F-70.

-80

Center 5.725 GHz 2 MHz/ Span 20 MHz

Date: 14.MAR.2008 13:25:54
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW: 5 MHz

TX-channel: 5730 MHz
Power settings: 38
Antenna Gain: 19 dBi (Directional), 15 dBi (Omni)
@ w00 ke T e e

20 Offfet 20|dB

Marker[ 1 [T2
NWM 1577 dBm
Lio 5 ahoo_cuz |

[VIEW|
0
L
- z Mf'“"'ww W%W
L-30 4l

-80

Center 5.725 GHz 2 MHz/ Span 20 MHz

Date: 14.MAR.2008 13:28:20

Channel BW: 5 MHz

TX-channel: 5730 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni)
® Vow 300 e a0 05 a
Ref 30 dBm Att 40 dB SWT 20 ms -5.960000000 MHz
30 Offpet 20[dB Marker( 1 [T1

18106 dBm
20 4| 730840p00 Gz |IEN

= e

s

A
bl

]

-50

160

-70

Center 5.725 GHz 2 MHz/ Span 20 MHz

Date: 14.MAR.2008 13:36:28
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Nemko Canada Inc. APPENDIX A: TEST RESULTS

FCC ID: RAR20021001

Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious

Emissions, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

5 MHz

5845 MHz

37

15 dBi (Omni)

“RBW 100 kHz Delta 2 [T1 ]

VBW 300 kHz -30.05 dB

Ref 30 dBm Att 40 dB SWT 20 ms 4.360000000 MHZz
30 OffFet 20|dB Marker| 1 [T1

16(30 dBm

L20. 5| 245240000 GH

=T

o e
WWWJ o

f--40.

-50-

-60-

-70
Center 5.85 GHz 2 MHz/ Span 20 MHz

Date: 14.MAR.2008 14:48:17

5 MHz

5845 MHz

40

23 dBi, 15 dBi and 19 dBi (Directional), 10 dBi (Omni)

® RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -31.91 dB
Ref 30 dBm Att 40 dB SWT 20 ms 5.720000000 WMHz
30 Offpet 20[dB Marker( 1 [T1
15(30 dBm
20 5| 844520000 Gz |IEN

B ,an
ME |, Py

FRREY

dEERAIRARN

f--40.

-50

160

-70
Center 5.85 GHz 2 MHz/ Span 20 MHz

Date: 14.MAR.2008 14:58:04
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW: 10 MHz
TX-channel: 5735 MHz

Power settings: 35
Antenna Gain: 23 dBi (Directional)
@ Rronirolviaian ot
Ref 30 dBm Att 40 dB SWT 20 ms 8.480000000 MHz
30 OffFet 20|dB Marker( 1 [T1 )
I S
1

Bl [T

L 20 A4 Madi

M o oy
LIS kot

-70

Center 5.725 GHz 4 MHz/ Span 40 MHz

Date: 14.MAR.2008 13:38:32

Channel BW: 10 MHz
TX-channel: 5735 MHz

Power settings: 37
Antenna Gain: 15 dBi (Omni)
® RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -31.66 dB
Ref 30 dBm Att 40 dB SWT 20 ms -6.560000000 MHz
30 Offpet 20[dB Marker( 1 [T1
12(08 dBm
20 5[ 731240000 GHz
1 PK] 1
[VIEV PPN IM Ank_ AUPUA A,

H
. Lop” ot
hatyup Aol am«\M«M

f--40.

-50

160

-70

Center 5.725 GHz 4 MHz/ Span 40 MHz

Date: 14.MAR.2008 13:39:25
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW: 10 MHz

TX-channel: 5735 MHz
Power settings: 38
Antenna Gain: 19 dBi (Directional)
@ o a0t Ul 20 ae
Ref 30 dBm Att 40 dB SWT 20 ms 13.200000000 MHz
30 OffFet 20|dB Marker( 1 [T1 )
| 1

" et

| \m

-70

Center 5.725 GHz 4 MHz/ Span 40 MHz

Date: 14.MAR.2008 13:40:22

Channel BW: 10 MHz

TX-channel: 5735 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni), 15 dBi (Directional)
@ o
Ref 30 dBm Att 40 dB SWT 20 ms -8.800000000 MHz
30 Offpet 20[dB Marker( 1 [Yl’ n
20 5.7333; é; 25;
s | A PR g

H

W N

-50

160

-70

Center 5.725 GHz 4 MHz/ Span 40 MHz

Date: 14.MAR.2008 13:41:16
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW: 10 MHz

TX-channel: 5840 MHz
Power settings: 37
Antenna Gain: 15 dBi (Omni)
@ w00 ke o T e e
Ref 30 dBm Att 40 dB SWT 20 ms 10.160000000 MHz
30 OffFet 20|dB Marker( 1 [T1 )
| 1

LT

30 Nl A'k, A T
C7e7:ter 5.85 GHz 4 MHz/ Span 40 MHz
Date: 14_.MAR.2008 14:59:10
Channel BW: 10 MHz
TX-channel: 5840 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)
@ o O
Ref 30 dBm Att 40 dB SWT 20 ms 8.480000000 MHz
30 Offpet 20[dB Marker( 1 [Yl’ -
20 5.8416; éé g:; [ A]
i'?’ Lo AN W ol
/ | “\
Lo10—ll Ld y

-20

-30 W

f--40.

-50

160

-70
Center 5.85 GHz 4 MHz/ Span 40 MHz

Date: 14.MAR.2008 15:00:14
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW: 20 MHz
TX-channel: 5740 MHz

Power settings: 37
Antenna Gain: 15 dBi (Omni)
® “RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -31.03 dB
Ref 30 dBm Att 40 dB SWT 20 ms 18.360000000 MHz
30 OffFet 20|dB Marker( 1 [T1
11(20 dBm
20 51742520000 GH.
!

-10 /\//
. \y
L-20 | AL

v

=

§

N TR YW MWV VS

f--40.

-50-

-60-

-70

Center 5.725 GHz 6 MHz/ Span 60 MHz

Date: 14.MAR.2008 13:44:16

Channel BW: 20 MHz
TX-channel: 5740 MHz

Power settings: 39
Antenna Gain: 23 dBi (Directional)
® RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -30.01 dB
Ref 30 dBm Att 40 dB SWT 20 ms -13.440000000 MHz
30 Offpet 20[dB Marker( 1 [T1
11(16 dBm
20 5| 7as080p0o0 Gz | I
1 PK] 1
VIEW| Y N

i T

it oy

-50

160

-70

Center 5.725 GHz 6 MHz/ Span 60 MHz

Date: 14.MAR.2008 13:50:48
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Nemko Canada Inc. APPENDIX A: TEST RESULTS

FCC ID: RAR20021001

Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

Channel BW:

20 MHz

5740 MHz

40

10 dBi (Omni), 19 dBi and 15 dBi (Directional)

® “RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -30.96 dB
Ref 30 dBm Att 40 dB SWT 20 ms 18.720000000 MHz
30 Offfet 20|dB Marker| 1 [T1
11169 dBm
20 51742520000 GH.
4
[VIEW|

: 1k

-70

Center 5.725 GHz 6 MHz/ Span 60 MHz

Date: 14.MAR.2008 13:57:27

20 MHz

TX-channel: 5835 MHz
Power settings: 38
Antenna Gain: 15 dBi (Omni)
® oo ke peta s
Ref 30 dBm Att 40 dB SWT 20 ms 21.720000000 MHz
30 Offpet 20[dB Marker( 1 [T1
20 5.82864111; 33 g:; [ A ]

[

-70

Center 5.85 GHz 6 MHz/ Span 60 MHz

Date: 14.MAR.2008 15:02:38

Page 71 of 109



Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW: 20 MHz
TX-channel: 5835 MHz

Power settings: 40
Antenna Gain: 10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)
@ w300 ke T e
Ref 30 dBm Att 40 dB SWT 20 ms 13.800000000 MHz
30 OffFet 20|dB Marker( 1 [T1 )
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Center 5.85 GHz 6 MHz/ Span 60 MHz

Date: 14.MAR.2008 15:08:15

Channel BW: 40 MHz

TX-channel: 5750 MHz
Power settings: 39
Antenna Gain: 15 dBi (Omni)
® oo ke peta s )
Ref 30 dBm Att 40 dB SWT 20 ms -31.200000000 MHz
30 Offpet 20[dB Marker( 1 [T1
20 5.755051Jé ,ég g:; [ A ]
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW: 40 MHz

TX-channel: 5750 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)
® “RBW 100 kHz Delta 2 [T1 ]
:0 OffFetm 20|dB = ‘Aark;rri [ - /

Bl AL

- Yo

-70

Center 5.725 GHz 10 MHz/ Span 100 MHz

Date: 14.MAR.2008 14:01:23

Channel BW: 40 MHz
TX-channel: 5825 MHz

Power settings: 39
Antenna Gain: 15 dBi (Omni)
® RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -31.47 dB
Ref 30 dBm Att 40 dB SWT 20 ms 32.400000000 MHz
30 Offpet 20[dB Marker( 1 [T1
12(00 dBm
20 5| 822600p00 cHz | M
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VTEv N 1
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-70

Center 5.85 GHz 10 MHz/ Span 100 MHz

Date: 14.MAR.2008 15:09:55
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Conducted Spurious Emissions, continued

Channel BW: 40 MHz
TX-channel: 5825 MHz
Power settings: 40
Antenna Gain: 10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)
® “RBW 100 EHZ Delta 2 [T} 1 ~
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Date: 14.MAR.2008 15:10:30
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

Clause 15.247(e) Power Spectral Density for Digitally Modulated Devices

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the antenna shall not be
greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission. This power spectral density shall be
determined in accordance with the provisions of paragraph (b) of this section. The same method of determining the conducted
output power shall be used to determine the power spectral density.

Test Conditions:

Sample Number: 1 Temperature (°C): 24

Date: March 17-18, 2008 Humidity (%0): 35

Modification State: 0 Tester: Andrey Adelberg
Laboratory: Ottawa

Test Results:  Pass
See attached plots and tables.

Additional Observations:

The Power Spectral Density was measured on the antenna port by means of a
spectrum analyzer and following procedure described in ‘PSD Option 1’ in
FCC guidelines for Measurement of Digital Transmission Systems operating
under Section 15.247 (because condition 2 in ‘PSD Option 2’ could not be
achieved, the test procedure was reverted to ‘PSD Option 17).
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:

Power settings:
Antenna Gain:
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 5 MHz
TX-channel: 5730 MHz
Power settings: 37

Antenna Gain: 15 dBi (Directional)

*RBW 100 kHz
VBW 300 kHz
SWT 20 ms

Ref 30 dBm *Att 35 dB

Marker 1 [T1 ]
15.65 dBm
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 5 MHz
TX-channel: 5730 MHz
Power settings: 38

Antenna Gain: 19 dBi (Directional), 15 dBi (Omni)
*RBW 100 kHz

VBW 300 kHz

SWT 20 ms

Ref 30 dBm *Att 35 dB

Marker 1 [T1 ]
16.43 dBm
5.730817308 GHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 5 MHz
TX-channel: 5730 MHz
Power settings: 40

Antenna Gain: 10 dBi (Omni)

*RBW 100 kHz
VBW 300 kHz

Ref 30 dBm *Att 35 dB SWT 20 ms

Marker 1 [T1 ]
18.20 dBm
5.730705128 GHz
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 5 MHz
TX-channel: 5790 MHz
Power settings: 36
Antenna Gain: 15 dBi (Omni)
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.48 dBm
Ref 30 dBm *Att 35 dB SWT 20 ms 5.790817308 GHz
Offset 20 dB 1
—20
rwmwm A

1 PK o MWMWUM/ \\““-w
Haxe ;_}Q/ ) e I
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*RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 2.48 dBm
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Date: 17.MAR.2008 18:56:31
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:

Power settings:
Antenna Gain:

1 PK
MAXH

Date:

Ref 30 dBm

5 MHz
5790 MHz

37

23 dBi (Directional)

*RBW 100 kHz
VBW 300 kHz
*Att 35 dB SWT 20 ms

Marker 1 [T1 ]
16.29 dBm
5.790817308 GHz

Offs)
—20

et

20 d

1

—10

-0

i
—-20

Swp
—-30

500 of

500

L -40

—-50
—-60

Center 5.79 GHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 5 MHz
TX-channel: 5790 MHz

Power settings: 39

Antenna Gain: 19 dBi (Directional)

1 PK
MAXH

Date:

*RBW 100 kHz
VBW 300 kHz
Ref 30 dBm *Att 35 dB SWT 20 ms

Marker 1 [T1 ]
16.86 dBm
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Ref 50 dBm *Att 35 dB *SWT 100 s
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 5 MHz
TX-channel: 5845 MHz
Power settings: 37

Antenna Gain: 15 dBi (Omni)

1 PK
MAXH

Date:

*RBW 100 kHz
VBW 300 kHz
Ref 30 dBm *Att 35 dB SWT 20 ms

Marker 1 [T1 ]
16.15 dBm
5.845817308 GHz

Offset 20 dB 1
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 5 MHz
TX-channel: 5845 MHz
Power settings: 40

Antenna Gain:

1 PK
MAXH

Date:

Ref 30 dBm

VBW 300 kHz

*Att 35 dB SWT

20 ms

23 dBi, 15 dBi and 19 dBi (Directional), 10 dBi (Omni)

*RBW 100 kHz

Marker 1 [T1 ]

18.61 dBm
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:

Power settings:
Antenna Gain:

1 PK
MAXH

Date:

10 MHz

5735 MHz

35

23 dBi (Directional)

*RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
10.50 dBm

Ref 30 dBm *Att 35 dB SWT 20 ms 5.737243590 GHz
Offset 20 d
—20 1
I-10 A A Y b N
N J \
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| _ PN .MM \wr ot
A= ™ 500 of| 500 TN
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*RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -2.36 dBm
Ref 50 dBm *Att 35 dB *SWT 100 s 5.737164744 GHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:

Power settings:
Antenna Gain:

1 PK
MAXH

Date:

Ref 30 dBm

10 MHz

5735 MHz

37

15 dBi (Omni)

*RBW 100 kHz
VBW 300 kHz
*Att 35 dB SWT 20 ms

Marker 1 [T1 ]
12.29 dBm
5.738141026 GHz

Offset

20 d

—20
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0
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~20
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--30
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—-50
—-60

Center 5.735 GHz
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*RBW 3 kHz
VBW 10 kHz
*Att 35 dB *SWT 100 s

Marker 1 [T1 ]
-0.66 dBm
5.738118911 GHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

Ref 30 dBm

10 MHz

5735 MHz

38

19 dBi (Directional)

*RBW 100 kHz
VBW 300 kHz

*Att 35 dB SWT 20 ms

Marker 1 [T1 ]
13.80 dBm
5.737884615 GHz

Offset
20

20 dB

—10

wd\iAth

0
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Center 5.735 GHz
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Span 20 MHz

Ref 50 dBm

*RBW 3 kHz
VBW 10 kHz

*Att 35 dB *SWT 100 s

Marker 1 [T1 ]
-1.14 dBm
5.737960096 GHz
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40
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¥
|
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Date:
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17 .MAR.2008 19:36:40

Span 300 kHz
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 10 MHz

TX-channel: 5735 MHz

Power settings: 40

Antenna Gain: 10 dBi (Omni), 15 dBi (Directional)

*RBW 100 KHz Marker 1 [T1 ]
VBW 300 kHz 14.92 dBm
Ref 30 dBm *Att 35 dB SWT 20 ms 5.733301282 GHz

offset 20 dp )
20

o T o P N A
o / \
1 PK e

MAXH zmn?"’WNPVN¢M’*JMr\Arr A o
--20

LVL

Swp 500 of 500

--30
L -40

—-50
| _60 3DB

Center 5.735 GHz 2 MHz/ Span 20 MHz

*RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 1.69 dBm
Ref 50 dBm *Att 35 dB *SWT 100 s 5.733424359 GHz

Offset 20 dB

-40
30 [ B ]

—20

MAXH iy T
" e . . LVL

—-10

—-20

--30
L _40 30B

Center 5.733301282 GHz 30 kHz/ Span 300 kHz

Date: 17.MAR.2008 19:44:53
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 10 MHz
TX-channel: 5790 MHz
Power settings: 36

Antenna Gain: 15 dBi (Omni)

1 PK
MAXH

Date:

*RBW 100 kHz
VBW 300 kHz
Ref 30 dBm *Att 35 dB SWT 20 ms

Marker 1 [T1 ]
11.61 dBm
5.788333333 GHz

Offset 20 dp
-20 T

VNSNS SV " !

—10 / 7
-0

—-10

MWMM
SwWP 500 of 500

—-30

L -40

—-50
—-60

Center 5.79 GHz 2 MHz/

Span 20 MHz

*RBW 3 kHz
VBW 10 kHz
Ref 50 dBm *Att 35 dB *SWT 100 s

Marker 1 [T1 ]
-0.98 dBm
5.788422756 GHz

Offset 20 dB

40
—30

—20

10

-0

Ar\yﬁvﬁyﬁ-\/*J\”“”’4\"“Fffv\~ﬁw~¥v\ﬂ“vA~AN*AVﬁﬂvmﬁwwﬁf

—-10
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--40

Center 5.788333333 GHz 30 kHz/

17 .MAR.2008 19:54:24

Span 300 kHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 10 MHz
TX-channel: 5790 MHz
Power settings: 40

Antenna Gain:

1 PK
MAXH

Date:

*RBW 100 kHz
VBW 300 kHz
Ref 30 dBm *Att 35 dB SWT 20 ms

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

Marker 1 [T1 ]

13.68 dBm
5.788333333 GHz

Offset 20 dB
—20

1
A ADA T P A AT

o / \

—-10 oo
LA~

—-20
Swp 500 of 500
—-30

L -40

—-50
—-60

Center 5.79 GHz 2 MHz/

Span 20 MHz

*RBW 3 kHz
VBW 10 kHz
Ref 50 dBm *Att 35 dB *SWT 100 s

Marker 1 [T1 ]

0.94 dBm
5.788422756 GHz

Offset 20 dB

40
—30

—20

10

-

;Q\wwfvv“V\~J~fwﬂv“”~ IR N N N

—-10
—-20

—-30

--40

Center 5.788333333 GHz 30 kHz/

17 .MAR.2008 20:08:28

Span 300 kHz

LVL

3DB

LVL

3DB
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 10 MHz
TX-channel: 5840 MHz
Power settings: 37

Antenna Gain: 15 dBi (Omni)

*RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
12.96 dBm

Ref 30 dBm *Att 35 dB SWT 20 ms 5.838333333 GHz
Offset 20 dB
20 1
| 10 V‘N\/"""\/\-M MALAAAA A A
o /
1 PK IH,J/ \\\h
MAXH [~-10 AT\ A MAa A v pee v
¢N$S~ANJW A v Ly
SWP 500 of 500
—-30
- -40
—-50
| _60 3DB
Center 5.84 GHz 2 MHz/ Span 20 MHz
*RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -1.16 dBm
Ref 50 dBm *Att 35 dB SWT 35 ms 5.838425641 GHz

Offset 20 dB

40
—30

—20

MAXH iy
o

LVL

1
—\/wﬁmnw”\MM\N_N\K/«JM/V

—-20

Cfﬁ?J“fuﬁw\“ﬂwwv«f“,VNhA»WVﬂ““”“/“”“LAVMN/\\kﬂff“”ﬂA*JNf

—-30

--40

3DB

Center 5.838333333 GHz

Date: 17.MAR.2008 20:43:59

30 kHz/

Span 300 kHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 10 MHz
TX-channel: 5840 MHz
Power settings: 40

Antenna Gain:

1 PK
MAXH

Date:

Ref 30 dBm

*Att 35 dB

*RBW 100 kHz
VBW 300 kHz
SWT 20 ms

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

Marker 1 [T1 ]
15.64 dBm
5.838333333 GHz

Offset 20 dB
—20

1

A Xnnan

L~ A AN

—10 ‘/
-0

ﬂ4¢6\~NrmmrvAv¢\4x

—-20

Swp 500 of 500
—-30

L -40

—-50
—-60

Center 5.84 GHz

2 M

Hz/

Span 20 MHz

Ref 50 dBm

*Att 35 dB

*RBW 3 kHz
VBW 10 kHz
*SWT 100 s

Marker 1 [T1 ]
2.35 dBm
5.838421795 GHz

Offset 20 dB

40
—30

—20

10

EO\VAVM/”“‘”“’/ S

,J"\——F\N

—-10
—-20

—-30

--40

Center 5.838333333 GHz

17 .MAR.2008 20:55:51

30 kHz/

Span 300 kHz

LVL

3DB

LVL

3DB
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

20 MHz

5740 MHz

37

15 dBi (Omni)

*RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
10.83 dBm

Ref 40 dBm *Att 35 dB SWT 20 ms 5.742483974 GHz
Offset 20 dB
30
- A
20 1
| 10 " A N 4 N
1 PK /v/\wlMWVW“’W NWRATAA W
MAXH O
10 / \ LVL
SWP 500 of 50
|20 AMMVV”V” ”ﬂJbJWN “Mﬂﬁukh“'uV“”“MM4mM~Mvﬁm
—-40
| _50 3DB
Center 5.74 GHz 5 MHz/ Span 50 MHz
*RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -2.31 dBm
Ref 50 dBm *Att 35 dB *SWT 100 s 5.742462339 GHz
Offset 20 dB
40
_30 ﬂ
—20
1 PK]
MAXH It
o 1 LVL
18 PZEN MA.rMWMW“ﬁ,\K SN SN o] A\
—-20
—-30
L _40 3DB
Center 5.742483974 GHz 30 kHz/ Span 300 kHz
Date: 18_MAR.2008 13:18:49
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 20 MHz
TX-channel: 5740 MHz
Power settings: 39

Antenna Gain:

Ref 40 dBm

23 dBi (Directional)

*RBW 100 kHz
VBW 300 kHz
SWT 20 ms

Marker 1 [T1 ]
13.51 dBm

*Att 35 dB 5.742483974 GHz

—30

Offset 20 dB

4
T

1 PK

I PPV PY OO O P NN
Lol r W .

MAXH [~O

LVL

v “”V““VUN\Amhww&kAu‘

3DB

Center 5.74 GHz

5 MHz/ Span 50 MHz

Ref 50 dBm

*RBW 3 kHz
VBW 10 kHz
*SWT 100 s

Marker 1 [T1 ]
-0.55 dBm

*Att 35 dB 5.742471955 GHz

Offset

20 dB

40
—30

—20

10

-0

LVL

1
O VN P i it Il e Vs O e O\ I, Gy (T NN

=10~

—-20

—-30

--40

3DB

Center 5.742483974 GHz

Date: 18.MAR.2008 13:23:09

30 kHz/

Span 300 kHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

Ref 40 dBm

20 MHz
5740 MHz
40

10 dBi (Omni), 19 dBi and 15 dBi (Directional)

*Att 35 dB

*RBW 100 kHz
VBW 300 kHz
SWT 20 ms

Marker 1 [T1 ]
14.00 dBm
5.744967949 GHz

Offset 20 dB

—30

20

ManAarli

Al fiadg

10
1 PK

4

MAXH

Y

LVL

500

TN

3DB

Center 5.74 GHz

5 MHz/

Span 50 MHz

Ref 50 dBm

*Att 35 dB

*RBW 3 kHz
VBW 10 kHz
*SWT 100 s

Marker 1 [T1 ]
-2.14 dBm
5.744959776 GHz

Offset 20 dB

40
—30

—20

10

LVL

-0

\ 10“/\»/\~/“L

—-20

—-30

3DB

--40

Center 5.744967949 GHz 30 kHz/

Date: 18.MAR.2008 13:26:26

Span 300 kHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 20 MHz
TX-channel: 5790 MHz
Power settings: 38

Antenna Gain: 15 dBi (Omni)

Ref 40 dBm

*RBW 100 kHz
VBW 300 kHz
SWT 20 ms

Marker 1 [T1 ]
12.49 dBm

*Att 35 dB 5.784951923 GHz

—30

Offset 20 dB

20

L

10
1 PK

—0

A IK’LA&:A A PV PO A h

[ MR

MAXH
—-10

M N

LVL

Swp

--30

--40
--50

3DB

Center 5.79 GHz

5 MHz/ Span 50 MHz

Ref 50 dBm

*RBW 3 kHz
VBW 10 kHz
*SWT 100 s

Marker 1 [T1 ]
-0.50 dBm

*Att 35 dB 5.784955769 GHz

Offset 20 d

40
—30

—20

10

-0

LVL

NN AN

—-20

—-30

--40

3DB

Center 5.784951923 GHz

Date: 18.MAR.2008 13:39:19

30 kHz/

Span 300 kHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

Ref 40 dBm

20 MHz

5790 MHz

40

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 12.03 dBm

*Att 35 dB SWT 20 ms 5.784951923 GHz

—30

Offset 20 dB

20

10
1 PK

™

MAXH [~O
--10

LVL

Swp
| _20 Iy

500

>

=-30

E:

“ﬂMMKMAA

--40
--50

3DB

Center 5.79 GHz

5 MHz/ Span 50 MHz

Ref 50 dBm

*RBW 3 kHz
VBW 10 kHz
*SWT 100 s

Marker 1 [T1 ]
-0.87 dBm

*Att 35 dB 5.784956731 GHz

Offset 20 d

40
—30

—20

10

LVL

1

3DB

Center 5.784951923 GHz

Date:

30 kHz/ Span 300 kHz

18.MAR.2008 13:34:39
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

1 PK
MAXH

Date:

Ref 40 dBm

20 MHz

5835 MHz

38

15 dBi (Omni)

* RBW
VBW
*Att 35 dB SWT

100 kHz
300 kHz
20 ms

Marker 1 [T1 ]
11.44 dBm
5.828669872 GHz

Offset
30

20 d

20

1

10
—0

S AP IS
[ |

V%h1

—-10

Swp
—-20

500 of

T
A

ﬁfééﬂw“”’

W“M”A“”*«~wAh

--40
--50

Center 5.835 GHz

5 MHz/

Span 50 MHz

Ref 50 dBm

* RBW
VBW
*Att 35 dB * SWT

3 kHz
10 kHz
100 s

Marker 1 [T1 ]
-1.62 dBm
5.828729968 GHz

Offset

20 d

40
—30

—20

10

-0

b IO
—-20

—-30

--40

Center 5.828669872 GHz 30 kHz/

18.MAR.2008 13:42:35

Span 300 kHz

LVL

3DB

LVL

3DB
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

Ref 40 dBm

20 MHz
5835 MHz
40

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

*RBW 100 kHz
VBW 300 kHz

*Att 35 dB SWT 20 ms

Marker 1 [T1 ]
12.42 dBm
5.828750000 GHz

Offset 20 dB
—30

20

10
1 PK

A YMALAI Apsdl ol Asanlt
W

7

MAXH [~O

LVL

3DB

Center 5.835 GHz

5 MHz/

Span 50 MHz

Ref 50 dBm

*RBW 3 kHz
VBW 10 kHz

*Att 35 dB *SWT 100 s

Marker 1 [T1 ]
-0.63 dBm
5.828729327 GHz

Offset 20 dB

40
—30

—20

10

LVL

3DB

Center 5.82875 GHz

Date:

30 kHz/

18.MAR.2008 13:45:53

Span 300 kHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

Ref 40 dBm

40 MHz

5750 MHz

39

15 dBi (Omni)

*Att 35 dB

*RBW 100 kHz
VBW 300 kHz
SWT 20 ms

Marker 1 [T1 ]
11.26 dBm
5.747435897 GHz

Offset 20

—30

dB

20

<

10
1 PK

—0

ol

MAXH
—-10

LVL

Swp 500 of
—-20

500

Ml

wﬂ$€“*M”NAMMyNAMNb

N

--40
--50

3DB

Center 5.75 GHz

10 MHz/

Span 100 MHz

Ref 50 dBm

*Att 35 dB

*RBW 3 kHz
VBW 10 kHz
*SWT 100 s

Marker 1 [T1 ]
-4.96 dBm
5.747464743 GHz

Offset

20 dB

40
—30

—20

10

-0

LVL

-1
--20

—-30

--40

3DB

Center 5.747435897 GHz

Date: 18.MAR.2008 13:51:23

30 kHz/

Span 300 kHz

Page 100 of 109



Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 40 MHz
TX-channel: 5750 MHz
Power settings: 40

Antenna Gain:

1 PK
MAXH

Date:

*RBW 100 kHz
VBW 300 kHz
Ref 40 dBm *Att 35 dB SWT 20 ms

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

Marker 1 [T1 ]
11.30 dBm
5.739903846 GHz

Offset 20 dB
—30

20 i

' 10 I AT N

. / 3

0
SWP| 500 of| 500 " Y
MMA..

ety
\d

I--20 ek
M

--40
--50

Center 5.75 GHz 10 MHz/

Span 100 MHz

*RBW 3 kHz
VBW 10 kHz
Ref 50 dBm *Att 35 dB *SWT 100 s

Marker 1 [T1 ]
-3.82 dBm
5.739967788 GHz

Offset 20 dB

40
—30

—20

10

Center 5.739903846 GHz 30 kHz/

18.MAR.2008 13:54:29

Span 300 kHz

LVL

3DB

LVL

3DB
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Nem ko Canada Inc APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 40 MHz
TX-channel: 5790 MHz
Power settings: 39
Antenna Gain: 15 dBi (Omni)
@ *RBW 100 KHz Marker 1 [T1 ]
VBW 300 kHz 11.38 dBm

Ref 40 dBm *Att 35 dB SWT 20 ms 5.779903846 GHz

Offset 20 dB
—30

20 r A

' 10 PR A I

1 PK MMW»M\
MAXH [~O
10 j" ‘\‘ LVL
. [
swp| 500 of| 50 ]
| _20 J-‘)Anw A\""/“1,.‘}.“
“WQGMWWNN M Wior oy

—-40
| _50 3DB

Center 5.79 GHz 10 MHz/ Span 100 MHz

*RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -3.73 dBm
Ref 50 dBm *Att 35 dB *SWT 100 s 5.779967308 GHz

Offset 20 dB

-40
30 [ B ]

—20

1 LVL

L _40 30B

Center 5.779903846 GHz 30 kHz/ Span 300 kHz

Date: 18.MAR.2008 13:58:54
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL

Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 40 MHz
TX-channel: 5790 MHz
Power settings: 40

Antenna Gain:

1 PK
MAXH

Date:

*RBW 100 kHz
VBW 300 kHz

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

Marker 1 [T1 ]
11.85 dBm

Ref 40 dBm *Att 35 dB SWT 20 ms 5.779903846 GHz
Offset 20 dB
30
—20 L
y
L 10 PR | 1 y - 14 I

pledelti ol

" y, N

0
swp| 500 of| 50 M Y
--20 Ay.Ammﬂaﬂﬂ””ﬂ l“"”‘dmu% "

g

--40
--50

Center 5.79 GHz 10 MHz/

Span 100 MHz

*RBW 3 kHz
VBW 10 kHz
Ref 50 dBm *Att 35 dB *SWT 100 s

Marker 1 [T1 ]
-3.23 dBm
5.779966827 GHz

Offset 20 dB

40
—30

—20

10

—0
PO VA vea N N

0~ —
—-20

—-30

--40

Center 5.779903846 GHz 30 kHz/

18.MAR.2008 14:02:07

Span 300 kHz

LVL

3DB

LVL

3DB
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW:
TX-channel:
Power settings:
Antenna Gain:

®

Ref 40 dBm

40 MHz

5825 MHz

39

15 dBi (Omni)

*RBW 100 kHz
VBW 300 kHz
SWT 20 ms

Marker 1 [T1 ]
11.81 dBm

*Att 35 dB 5.812500000 GHz

Offset
30

20 dB

20

10
1 PK

—0

bbbl

MAXH
—-10

LVL

Swp 500 of

ool

—-20

~«y?””wwﬂvpbwwmw

A
A
WWMAA“

--40
--50

3DB

Center 5.825 GHz

10 MHz/ Span 100 MHz

Ref 50 dBm

*RBW 3 kHz
VBW 10 kHz
*SWT 100 s

Marker 1 [T1 ]
-2.32 dBm

*Att 35 dB 5.812466346 GHz

Offset

20 dB

40
—30

—20

10

-0

1 LVL

P10

—-20

—-30

--40

3DB

Center 5.8125 GHz

Date:

30 kHz/ Span 300 kHz

18.MAR.2008 14:06:07
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 40 MHz
TX-channel: 5825 MHz
Power settings: 40

Antenna Gain:

®

Ref 40 dBm

*RBW 100 kHz
VBW 300 kHz

*Att 35 dB SWT 20 ms

10 dBi (Omni), 23 dBi, 19 dBi and 15 dBi (Directional)

Marker 1 [T1 ]
12.18 dBm
5.812500000 GHz

Offset 20 dB
—30

20

10
1 PK

P T . | m»i«lw

MAXH [~O
--10

LVL

Swp 500

of
- _20 3 A

o™

--40
--50

3DB

Center 5.825 GHz

10 MHz/

Span 100 MHz

Ref 50 dBm

*RBW 3 kHz
VBW 10 kHz

*Att 35 dB *SWT 100 s

Marker 1 [T1 ]
-1.82 dBm
5.812466346 GHz

Offset 20 dB

40
—30

—20

10

-0

LVL

AT AN

—-20

—-30

--40

3DB

Center 5.8125 GHz

Date: 18.MAR.2008 14:08:59

30 kHz/

Span 300 kHz
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 5 MHz

Ch Freq. | Gant Cable Loss | Gant+case Target Pwr| PSD Cond.  PSD Limit  Margin | PSD EIRP
# (MHz) | (dBi) | (dB) (dBi) (dBm) |(dBm/3kHz) (dBm/3kHz) (dB) | (dBm/3kHz)
146 5730 10 1 9 40 5.40 8.00 2.60 14.40
158 5790 10 1 9 40 453 8.00 3.47 13.53
169 5845 10 1 9 40 5.71 8.00 2.29 14.71
146 5730 15 1 14 38 3.36 8.00 4.64 17.36
158 5790 15 1 14 36 2.48 8.00 5.52 16.48
169 5845 15 1 14 37 3.15 8.00 4.85 17.15
146 5730 19 1 18 38 3.36 8.00 4.64 21.36
158 5790 19 1 18 39 411 8.00 3.89 22.11
169 5845 19 1 18 40 5.71 8.00 2.29 23.71
146 5730 23 1 22 33 -0.40 8.00 8.40 21.60
158 5790 23 1 22 37 3.69 8.00 4.31 25.69
169 5845 23 1 22 40 5.71 8.00 2.29 27.71
146 5730 15 1 14 37 2.81 8.00 5.19 16.81
158 5790 15 1 14 40 453 8.00 3.47 18.53
169 5845 15 1 14 40 5.71 8.00 2.29 19.71
Channel BW: 10 MHz
Ch Freq. | Gant Cable Loss | GanT+case Target Pwr| PSD Cond. PSD Limit  Margin | PSD EIRP
# (MHz) | (dBi) | (dB) (dBi) (dBm) |[(dBm/3kHz) (dBm/3kHz) (dB) |(dBm/3kHz)
147 5735 10 1 9 40 1.69 8.00 6.31 10.69
158 5790 10 1 9 40 0.94 8.00 7.06 9.94
168 5840 10 1 9 40 2.35 8.00 5.65 11.35
147 5735 15 1 14 37 -0.66 8.00 8.66 13.34
158 5790 15 1 14 36 -0.98 8.00 8.98 13.02
168 5840 15 1 14 37 -1.16 8.00 9.16 12.84
147 5735 19 1 18 38 -1.14 8.00 9.14 16.86
158 5790 19 1 18 40 0.94 8.00 7.06 18.94
168 5840 19 1 18 40 2.35 8.00 5.65 20.35
147 5735 23 1 22 35 -2.36 8.00 10.36 19.64
158 5790 23 1 22 40 0.94 8.00 7.06 22.94
168 5840 23 1 22 40 2.35 8.00 5.65 24.35
147 5735 15 1 14 40 1.69 8.00 6.31 15.69
158 5790 15 1 14 40 0.94 8.00 7.06 14.94
168 5840 15 1 14 40 2.35 8.00 5.65 16.35
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Nemko Canada Inc.

FCC ID: RAR20021001

APPENDIX A: TEST RESULTS
Report Number: 96743-1R1TRFWL
Specification: FCC Part 15 Subpart C, 15.247

| Power Spectral Density for Digitally Modulated Devices, continued

Channel BW: 20 MHz

Ch Freq. | Gant Cable Loss | Gant+case Target Pwr| PSD Cond.  PSD Limit  Margin | PSD EIRP

# (MHz) | (dBi) | (dB) (dBi) (dBm) |(dBm/3kHz) (dBm/3kHz) (dB) |(dBm/3kHz)
148 5740 10 1 9 40 -2.14 8.00 10.14 6.86
158 5790 10 1 9 40 -0.87 8.00 8.87 8.13
167 5835 10 1 9 40 -0.63 8.00 8.63 8.37
148 5740 15 1 14 37 -2.31 8.00 10.31 11.69
158 5790 15 1 14 38 -0.50 8.00 8.50 13.50
167 5835 15 1 14 38 -1.62 8.00 9.62 12.38
148 5740 19 1 18 40 -2.14 8.00 10.14 15.86
158 5790 19 1 18 40 -0.87 8.00 8.87 17.13
167 5835 19 1 18 40 -0.63 8.00 8.63 17.37
147 5735 23 1 22 39 -0.55 8.00 8.55 21.45
158 5790 23 1 22 40 -0.87 8.00 8.87 21.13
168 5840 23 1 22 40 -0.63 8.00 8.63 21.37
148 5740 15 1 14 40 -2.14 8.00 10.14 11.86
158 5790 15 1 14 40 -0.87 8.00 8.87 13.13
167 5835 15 1 14 40 -0.63 8.00 8.63 13.37
Channel BW: 40 MHz

Ch Freq. | Gant Cable Loss | Gant+case Target Pwr| PSD Cond. PSD Limit  Margin | PSD EIRP

# (MHz) | (dBi) | (dB) (dBi) (dBm) |[(dBm/3kHz) (dBm/3kHz) (dB) |(dBm/3kHz)
150 5750 10 1 9 40 -3.82 8.00 11.82 5.18
158 5790 10 1 9 40 -3.23 8.00 11.23 5.77
165 5825 10 1 9 40 -1.82 8.00 9.82 7.18
150 5750 15 1 14 39 -4.96 8.00 12.96 9.04
158 5790 15 1 14 39 -3.79 8.00 11.79 10.21
165 5825 15 1 14 39 -2.32 8.00 10.32 11.68
150 5750 19 1 18 40 -3.82 8.00 11.82 14.18
158 5790 19 1 18 40 -3.23 8.00 11.23 14.77
165 5825 19 1 18 40 -1.82 8.00 9.82 16.18
150 5750 23 1 22 40 -3.82 8.00 11.82 18.18
158 5790 23 1 22 40 -3.23 8.00 11.23 18.77
165 5825 23 1 22 40 -1.82 8.00 9.82 20.18
150 5750 15 1 14 40 -3.82 8.00 11.82 10.18
158 5790 15 1 14 40 -3.23 8.00 11.23 10.77
165 5825 15 1 14 40 -1.82 8.00 9.82 12.18
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Nemko Canada Inc. APPENDIX B: SETUP PHOTOGRAPHS
Report Number: 96743-1R1TRFWL
FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

Appendix B: Setup Photographs

Conducted Emissions Setup:

Radiated Spurious Emissions Setup:
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Nemko Canada Inc. APPENDIX C: BLOCK DIAGRAM OF TEST SETUPS
Report Number: 96743-1R1TRFWL
FCC ID: RAR20021001 Specification: FCC Part 15 Subpart C, 15.247

Appendix C: Block Diagram of Test Setups

Conducted Emissions

SPECTRUM
ANALYZER OR

]
]
(]
(]
(]
EUT L.I.S.N. ;
' TEST RECEIVER
]
]
]
]
]

SHIELDED ROOM

Test Site For Radiated Emissions

3 METERS

SEARCH ANTENNA

VARIABLE
SEARCH
HEIGHT (1 TO 4 m)

0.8 METER EUT

NON-CONDUCTING
<<—— TURN-TABLE

%
TO TEST RECEIVER/SPECTRUM
ANALYZER
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